et

§
1

d
i

gac - 778 0 55¢

coscl

COMPACT TRACTORS

220-S/N 9734870 TO 14035005
222-S/N 9736998 TO 14036630
224-S/N 9738335 TO 14038300
444-S/N 9739739 TO 14039740
Parts Catalog B1375

- /
" 9
x s
i3




COMPACT TRACTORS
220-S/N 9734870 TO 14035005
222-S/N 9736998 TO 14036630
224-S/N 9738335 TO 14038300
444-S/N 9739739 TO 14039740

Parts Catalog B1375

5-84-RP-1500-150

NOTE: This catalog replaces catalog
A1375 and all revisions.

INGERSOLL

Ingersoll Equipment Co., Inc.

Technical Publications
119 South First Street
Winneconne, WI 54986-9576




]

> ame




TRACTOR MODEL AND ODEL, SERIAL AND
SERIAL NUMBER ICATION NUMBER
[0 \\a
N\ &
— TRACTOR MODEL DESIGNATIONS @ ENGINE MODEL DESIGNATIONS
S
220 TRACTOR & ;@ (:26962
\Qo\\x K - 241- AS SPEC. PF46746D
NS
. 222 TRACTOR @ 65
) K -301- AS SPEC. PF47612D
@\/
) C26984
224 TRACTC%
: K-321- AS SPEC. PF60324D
ON
444 T@o C26984
K -321- AS SPEC. PF60324D
= When using this catalog, notice the referehce to
4 ‘ ‘ serial numbers of various components noted here and
SERIAL NUMBERS listed in the “description’” copy. By referring to
correct serial numbers, proper parts identification
will be assured.
"



- GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Catalog gives the part numbers and the pages on which
they are described.
Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue’” number and date will be
advanced.

Illustrations

All parts are illustrated in “‘Exploded Views’ which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the ""Refer-
ence Number” column and are followed by the part
number, description and guantity required.

It is imperative tha

serted into their resp %
iNtea

Failure to do sq/(w

purpose of €he bo
6\\0
Indented @%}n . o

Indented parts in the descriptive list are a part of the pr embly or sub-assembly. \
The quantity shown in the “Number Required”” c®l mber of parts used on a machine except where parts are |
indented in descriptive list. In this case the qxx n is the number required for the preceding assembly or sub-

assembly.

visgd Parts Book pages be in-
rts Books as soon as received.
d to confusion and defeat the

REF. PART NO. @NCRIPTION REQ'D

A 55159 I R ASSY -rear steering . v v v vt it it e e e e e e 1
28 A 56208 CKET ASSY -rearcylinder . ... ..t i e e e e et ie e e e 1
29 A 55956 @ PLUG - adjusting, socket assy . . . v« v v v it it it et e e e e 1
30 A 55957 SEAT -socketball : : . s vwa s i s wwmass.ommpasss mmms s : Foms 2
31 A 56210 SPRING =s0cket w ¢ i s v wwm sv 55 smms cs s smmas ¢ s mess dss wass 1
32 A 56209 SEAT -socket spring. . . . . . o oo it it e 1
33 G 45175 CLAMP ASSY - S0CKET @SSy v v v v v it vt e et e e e et e e e e 1

16- 836 BOLT - 1/2" % 2-1/4" NF. NeX. « s wem s e % o iimw a5 s 4 5w 6 5 5 60m®E & 1
34 132- 104 PIN--cofter, B3/A67 % 3% s i v s vl v s s mmm s.6 8 5 wmm e ¥ § 5 DEEE E 5 S REE 1
35 A 55889 STUD - ball, socket & cylinder . .. . .o ittt i e e et e e e e 2
36 13- 410 BOLT - 1/4” x 5/8"7 N.C., heX. o v it it e i e e e e e e e e e e a s 4
37 92- 4 LOCKWASHER - 1/4" SAE .« .. o e e e e e e i e e e e 4

Terms ““Right Hand’’ and ““Left Hand"’

“Right Hand’’ and “’Left Hand"’ sides of this machine are determined by standing at the rear of the unit and facing in the
direction of forward travel.




ALPHABETICAL INDEX 3

ENGINE SECTION

220 224
222 444
Page

AirCleaner ... ........... B cowwsmhs beid ima 5
Battery . ... m: cws smwsmns BB 1 st g wy e i 65
Breaker Contacts. . . ....... 71 71
Breather, Crankcase ....... Y . B 9
Camshaft................ 7 aieimms cwe qws 9
Carburetor . :s:ssmsmms sms 915 R D 25-27
Connecting Rod .......... 1113 ... 15
Crankshaft .............. 1113 ...l 15
Cylinder Block ........... T7-A9  suisms cmsins 21
Cylinder Head. ........... 17:09  wwriws swmsms 21
Electrical System ......... 6571 ............ 65-71
Engine Block &

Attaching Parts . ... .. 1719 ... 21
Exchanger, Heat.......... B3 . sthis 8 B £ 53
Exhaust System .......... I . AP P b
e e = s 33 . 33
Filter, Breather........... R S 9

<

Brakes .. ... icnoiniwme smy % ......... 45
Control-Speed . ... ..o vt i e NS 61
Decals @) 73-75

Electrical System. .. ........ . ... 65-71
Fendersi: surfc mus wms sy smwsmms sms va & mmsdn o 39
T 11N R SR S 35-37
Grille. ot e e 35-37
HITCh cos s ims s vms smmemus sms sms fRDmE G @ mews 47
O o e TIPS, SRR P 35-37
HydrauliCs . .. vt e e e et e e 53
Coupling, Pump Drive .. ................. 53-57B
Hoses, Lines & Fittings. .. . ................ 53
Motor, Hydraulic Drive . .................. 53-61
PUMBP s snssmms sms dms snams snsmms e mus s 53-57B
Valve, Control . ... .o 53-59D
Valve, Control Linkage. ... ................ 61
Implement Lift Lever ....... ... ..., 47
INSErUMentS . & u v s s Gvomms ams sme s mws s e emmede 65

J17, K17 and L17 HydraulicPTG................ 89-91

I&@ACTOR SECTION

220 224
222 444
Page

Flywheel................ 1719 ... 21
Fuel Pump:.:.ioiovvsua. 25  sasmas sme cws 25
Fuel Strainer............. 25 e 25
Fuel System ............. 25 25
Gasket Kits. .. ........... 522 23
GOVEINOY. . &+ os 55 sm e s s 29 s i iae 29
MUFFIEr i s mms sms s ws o s By e e g 5
Shields > 57 ... 57
OilPan ...........¢ 2 -T9 S vme vms cms 21
Piston.......... N L1113 -15
PTO Clutch. .. L..3133 L 31-33
Spark Plu @ (15 e 65
Starter. o5 63 s imwmws swms 63
Tank, 285 i e 25
Thrott 29 ... 29
\@ T is 10 sinins 9
L7 Holding Valve. . ... ... ... .. i 95
L9 Holding Valve. . ....... ... ... ... ... ... 95
L11 Counterweight Kit....... .. ... ... 95
L19 and M19 Flow Control Valve Kit............. 93
L29 PTO . e 97
M9 Holding Valve . ........ .. ... 95
Models K8 & K10 Wheel Weights. . ............... 77
Models H26 & J26 Three Point Hitch .. ........... 81-83
Model F27 Three Point Hitch Adapter ............ 83
Model J22, J24, K22 and K24 Sleeve Hitch. ........ 85
Model H13 Weight Box . . ......... .. ... ... ... 87
Model H18 Counterweight Brackets .. ............ 87
Model J30 Hydraulic Lift .......... ... .. ... ... 79
Mounts: ENGINE & . mvmms Sis oms s bus wim s < wne s o 29
Mounts, Heat Exchanger . . ..................... b5
PTOClutch .. oo e 31-33
Seat, Operator's. . .... . it 39
Steering Wheel & Gear. . ......... ... 43
Tatl LAMIP oo ons cme s mmos w s s ws s s e s wns oo 71
To0ol BOX . .ottt e s 39
Transmission . ... ..ot 49-51
Wheels, Front& Rear . ........ ... . i, 45







P

X
m
S

OCLWoO~NOOIAWN =

—_

=
COWooo~NOOOTE,WN

[N I G
oGP ON -

—_
~

PART NO.
KO 237895
NSS

NSS

KO 237423
c 26703
KO 275341
A 70090
177- 94
193- 6
KO 237421
Cc 26063
C 22747
NSS

111- 256
192- 20
129- 102
61- 512
C 10372
C 26062
C 22889
214- 272
C 22819
C 26058
C 22860
H 315176
129- 102
192 404

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

AIR CLEANER

DESCRIPTION

AIR CLEANER ASSEMBLY . . .o i i e e
COVER - air cleaner (order KO237895) ............
BASE - air cleaner (order KO237895) ..............
GASKET -cover, aircleaner . ... ........couun...

NUT -wing /4" N.C. . ... . i i e

GASKET -airhorn. . . .. .o i i e

ELEMENT -aircleaner . . . . .. .. i a

SCREW - fillister head 10-32x5/16". . . . .. .. .. ... ...

LOCKWASHER -ext. tooth . . .o o i i i i e

PRE-CLEANER. . . .o it e e e e e e

EXHAUST SYSTEM

MUFFLER ASSEMBLY - exhaust (include@ 10, 13 and 14

banded together) . ........
PIPE - engine exhaust - - . . . ..
CLAMP ASSEMBLY - muffler (

BOLT - 5/16" x 1-1/4" rou

LOCKWASHER - 5/16"". @ .................

NUT - 5/16” N.C. he % ....................
BOLT - 5/16" x 5/8" sRKeTRead . « « oo oo e
GASKET - exhaust. (7
WRAPPER - muf

April 1984

N % I O s

NS I NC YN G R N N B i S







Y]
m
i

0O WoOONOOO D WN =

14
15
16
17
18
19
20
21
22
23
24
25
26
26
27
28

37
38
39
40
41
42
43
44
45
46
47
48
49
49
50
51

PART NO.

129- 409
192- 19
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

KO 235826
KO 235008
KO 230170
KO 235007-S
KO 235011
KO 235010
KO 230011
C 24884
KOD 235327
NSS

NSS

C 25043
KO 275066
KO 275067
KO 235053
\Y, 34346

2
KO
KO 2881

KO 235007-S

KO 235011
KO 235010
KO 230011
C 24884
KOD 235327
NSS

NSS

C 25043
KO 275066
KO 275067
KO 235053
VY 34346

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 7

220 AND 222 CRANKCASE BREATHER

DESCRIPTION

NUT - 1/47" NC heX . ...t e e e e e e e e i e e e e e e 1
LOCKWASHER = /4™ . o oo e s e vt miie s e e mm it 65 M 25« & S & s 1
STUD = valVe COVET w5 ¢ ¢ 5o ¢ ¢ 5 v sid s 6 53 5 $oimas s s @mmes s s mEmss 1
COVER -valve. . . . o i e e e e s e e e e e e e 1
SEAL -breather. . . . ... i e e e 1
GASKET -breather plate. . . . . .o i it i e i e e e e e 1
FILTER -breather s o « « s cwms s 6 smae i 06 nme § s s 8 Mo 5555 9 mE 8 s 1
BAFFLE -breather. . . .. . . i i e e e e 1

1

1

1

'REED - breather. . . ... i e e e

PLATE -breather. . .. . v vvim e i e e e o e i a0 s s i s
GASKET -ValVe COVEL. .« wmms s s e mmmes it ame s o5 8 wma s & ammen s 4

220 CAMSHAFT AND VALVES

VALVE -exhaust ................

VALVE -intake. . ... .. ...........

INSERT - exhaust valve seat ...... - 4

GUIDE -valve . ... ... .. ... .

SEAT -valvespring. . .. .....Y) NG Qs ¢ ¢ marms ¢ b w s e 0 e e s o5
SPRING -valve . ........ NN Y . e e

RETAINER - valve spring . ..........................

KIT - valve retainer (inclyple

@ 222 CAMSHAFT AND VALVES

KO 235 %

VALVE “BXNAUST . . . o cee v o v wmie o apn mimimon o v = mimn w6 % a5 § 8 W
MALVE ~intake . . . v v s o o omimnin 5 0 5 mfil 605 5 MME 55 3 SEEE 5 5 s wm
INSERT -exhaust valve seat. : . « vsw s ¢ o wsm o s wmms s s s wwe o v o an
GUIDE -valve . . . . e e e e e e e e e e
SEAT -valve spring. . . . .o oot e
SPRING - valVe .. . s« sois s o 5 5 om0 53 sl ¢ 4 5% @mn-d s & pmme s @ b
RETAINER -valvespring . . .. ... it
KIT wvalve retainer (includes both halves) . . . ........ ... ... ....
LIEFTER ASSEMBLY . o v s v oo s s e i 5 s 5 R 5 £ 2 F GEE s 5 5 pig s
SCREW -tappet adjusting : « sow « # s siwm o 0 6 ¢ s e s srwmio o o o au
LIFTER = valVe: : & cwmsc s ¢ 5 womm & 5 o wimi s o o momw o o 5s s o s o o
CAMSHAFT ASSEMBLY . . e e e e e e e
SPACER - camshaft, .005™, . wimm o5 5 S o« 5 580 5 & § 5 8 e o 5 o5 wsers
SPACER - camshaft, O0T0™, & me s v s mmm ¢ ¢ 5 wmms v 5 o mmw o o = e
PEN = GaMASHATT . © & ieiv e < amiin o o o i e e Bome s n e e s s B B A
SPRING -aCtuating . « « v v e v e e e e e e e v st e man s s s s

cC
S L DD, =2 NNNNNN = = =

April 1984







pu)
m
2

0O WoOoNOOODWN-=—

—

14
15
16
17
18
19
20
21
22
23
24
25
26
27
27
28

PART NO.

129- 409
192- 19
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

KO 237672

KO 235582
KO 230170

KO 235007-S

KO 235011
KO 235168
KO 230020
c 24884
KOD 235327
NSS

NSS

C 25043
\ 34346
KO 275066
KO 275067
KO 2350563

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKCASE BREATHER

DESCRIPTION

NUT -1/4"NCheX ... ... eiiieee
LOCKWASHER - 1/4" . . . . i e it e i e eie e
STUD -valvecover ... ..... i iinn s
COVER-valVe. . . .« cmu s s s avmmeosnoonssinmms & a
SEAL 2breather: s « s wwwm s s3 samin e s smme s 5 5 SgEm s s
GASKET - breatherplate . .......................
FILTER -breather . . ... ... .ttt ittt enn
BAFFLE -breather. . .. . ....... ...
REED = breather . ;.. sos s wompms s e mmens s s wamws s s
PLATE -breather. . . .. ... ..ttt ittt iaee

224 AND 444 CAMSHAFT AND VALVE

INSERT - exhaust valve seat. . . . . ...

VALVE -exhaust. « - -« e v v v v v v v v v N mmE e wEHRG G s
VALVE -intake .+« o v v v v iviie oo =\ e e e e e e

GUIDE-valve . . .. . ... ... N - @ ...........
SEAT - valve spring- . - . . . .. \ SRR e e

SPRING -valve . .. ... .. ..
ROTATOR - valve (Furnis i
KIT - valve retainer (incldde
LIFTER ASSEMBLY,

el
m
Q
o

RS QT S \SPUC' QU U (I (ST (U QT G

April 1984







—

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 11

220 CRANKSHAFT, PISTON — CONNECTING ROD

REF. PART NO.

1 NSS

2 KO 235287

3 NSS

4 NSS

5 NSS

6 c 26509

7 KO 235004

8 NSS

9 NSS
10 KOA 235139
11 KO 235003
12 92- 6
13 NSS
14 NSS
15 c 26511
15 C 26512
15 C 26513
15 C 26510
16 KO 235288
16 KO 235289
16 KO 235290
18 C 18101
19 R 16287
20 40035
21 H 26492
22 KOB 236364
23 H 233346
24 C 18097
25 C 26421
26 131- 580

Printed in U.S.A.

D
<

PISTON AND ROD ASSEMBLY (Std. size)

RING SET

PISTON

CONNECTING ROD ASSEMBLY (For undersize, see item 18). . . .. ..
WASHER -special .. ...
LOCKWASHER. .« « + v ceei v v eomnioim e e mmi s 555 6 SEmE & 8§ BG

-cap connecting kod © . s see s v s s s s s mwE e s s e

ROD -connecting. . . .. ... vuun .

PISTON ASSEMBLY -.010" oversize .. ...

PISTON ASSEMBLY - .020" oversize . ..

PISTON ASSEMBLY -.030" oversize . ’Q‘) ..................

PISTON ASSEMBLY -.003" oversize (@ 0235287 std. ring set) . . ..

RING SET - piston .010" oversi%{> .......................
r .

SCREW

KEY - flat,3
oILS
WASH

NU

©

- piston (For oversize, seeitem 16). .. ... ... ..... ...,
RING - top COmPression . . .. v vttt e e e e e et e e e e e e
RING - 2nd compression (Includes expander) ... .............
RING - oil (Includesexpander) . . . ... ... .0t

PISTON ASSEMBLY (For oversize,seeitem 15) . ... ... ... ... ..
RETAINER -pistonpin ... ... ... .. i
PIN -piston. .. ............. e B R BAEW GG wRE S 45 EEs

S T —

DESCRIPTION REQ'D

e R e e e B sy et ey el ol el ot ol KT R B e B ed o oK ol

April 1984







CASE 220, 222, 224 AND 444 COMPACT TRACTORS

222 CRANKSHAFT, PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION
1 NSS PISTON AND ROD ASSEMBLY (Std.size) .................
2 KO 235889 RING SET - piston (For oversize, see item 16) . ............
3 NSS RING - tOp COMPIression . .. v v oo v ie e et e e e e e e
4 NSS RING - 2nd compression {Includes expander) . ... ........
5 NSS RING - oil (Includesexpander) . . ... ...
6 & 26514 PISTON ASSEMBLY (For oversize, seeitem 15) . .. ...... ...
7 KO 235004 RETAINER -pistonpin . ..o vv it i,
8 NSS PIN = DISEOM o v v o comimrs » o wpmon 87 5 6 BE& 5 55 5 g8 68458
9 NSS PISTON . 4owie v v v e vmiivie o v v wimia e eon i o = s e G 5 5 05
10 KOA 237344 CONNECTING ROD ASSEMBLY (For undersize, see item 18). . . . .
11 KO 235003 WASHER. -special : « « smw s 6 s somiios s + s s /s s o o« « wn
12 92- 6 LOCKWASHER . . . . ¢ oo v s sommms s s Samms i ©80% 53 a6
13 NSS SCREW -cap, connectingrod. . . . . oo vt v it ii i inane e
14 NSS ROD -coNNecting. « v v v v v it et e et e e e e
15 C 26516 PISTON ASSEMBLY -.010" oversize. . . « v v v v v v ieiee e e
15 C 26517 PISTON ASSEMBLY -.020" oversize. . . .. .. NG ) ey Mo TR
15 C 26361 PISTON ASSEMBLY -.030" oversize. . . . . N+ i e s s
15 G 26515 PISTON ASSEMBLY -.003" oversize (ord 889 std. ring set)
16 KO 235890 RING SET - piston .010" oversize .. .. AL .3\ Y.............
16 KO 235891 RING SET - piston .020" oversize . .((- 2. ...«
16 KO 235892 RING SET - piston .030"" oversi NN w i v e e s s an
18 C 23135 CONNECTING ROD ASSEMB 1Q§ undersize. . . .. ... ..
19 R 16287 OIL SEAL - crankshaft rear . AN N Tl L S
20 40035 BEARING -crankshaftball . \\. .\\.>% .. ... i
21 H 26492 KEY - 1/4" Sq. x 3/4" (P ling)s s wmpe 3 3 mmms s 8 Lmms
22 KOB 235949 CRANKSHAFT. .. .. DD T
23 H 233346 KEY - flat 3/16"" x 1-3/8" (Flywheel). . . ... ..........
24 (& 18097 OIL SEAL - cranks S o Bambst Gt a St e ) n r
25 C 26421 = WASHER - 5/8" (NN se s 55 90 s 8 8 9586 65 5 wam == 55 wm
26 131- 580

Printed in U.S.A.

o

9
<

5@
S

13

Y
m
Q
O

April 1984

PG NG I QU GNP G O PG G G G 08 NG NG QPN P NG I







2
m

CoONOOOAOPLWN =

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKSHAFT, PISTON — CONNECTING ROD

PART NO.
NSS
KO 236763
NSS
NSS
NSS
C 26282
KO 235004
NS5
NSS
KOA 237344
KO 235003
92- 6
NSS
NSS
C 26284
C 26190
C 26285
C 26283
KO 236764
KO 236765
KO 236766
C 23135
R 16287
40035
H 26492
C 25054
H 233346
C 18097
c 26421
131- 580

Printed in U.S.A.

DESCRIPTION

PISTON AND ROD ASSEMBLY (Std.size) . ... ... ..
RING SET - piston (For oversize, see item 16). . . ... ..... ...
RING - tOp COMPression . . . oo v vt v i it e e neee e e
RING - 2nd compression (Includes expander) ... .........
RING - oil (Includes expander) . . ... ... ... ...
PISTON ASSEMBLY (For oversize, seeitem 15) . ... ........
RETAINER -piston pin . . o v v i it e i e e e s

PIN =DISTON « cve v vevvnn e s ommn se nwaain o s 5 s s
PISTON . ¢ s 5w s os simme o & o 5 o« 5 e S o o 0 coiv e s
CONNECTING ROD ASSEMBLY (For undersize, see item 18). . . ..
WASHER -special . . . .o mmums s s smmm s s monss s
LOCKWASHER - 3/8" .« i i i e e i e e e e e i
SCREW -cap, connectingrod. . . .. ... oo vi i

ROD -iconnecting: : : « sws s s 5 smmma s & sawny s = viwe oo o
PISTON ASSEMBLY - .010"" oversize . . ..« oo v i i i

PISTON ASSEMBLY -.020" oversize .......
PISTON ASSEMBLY -.030" oversize . ....
PISTON ASSEMBLY - .003" oversize (order K&

RING SET - piston .010" oversize . ... .( Q

96

CONNECTING ROD ASSEMB LY N1 dersize. . .. ........
OIlL SEAL - crankshaft rear . . . 0 ..................
BEARING - crankshaft ball . .

KEY - 1/4" Sqg. x 3/4"" (Pu ING)e o 4 o e e o e e e e e

CRANKSHAFT. .. ..

3 std. ring set) . . . .

RING SET - piston .020" oversize .. ..
RING SET - piston .030" OVersizet. - -\ o))« v v v v v v e ve oo e
) T

15

s
m
Q
W)

e e e e A N) e e e e e e = S B RN 2 AN s

April 1984




16




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO.
1 C 21814
2 KO 270158
3 KO 270889
4 KO 236675
5 KO 237658
7 C 24139
9 KO 230170
10 KO 235007-S
11 KO 235125-S
12 v 34418
13 41 18
14 113 209
15 92- 6
16 KO 235025
17 KO 235026
18 192- 19
19 13 1
20 KO 235353
21 o 27279
22 NSS
23 C 22699
24 193 99
25 182 541
26 E 14399
27 R 16287
28 40035
29 KO 235757
29 KO 235070
30 205 27
31 c 24290
32 v 34427
c 25338
33 113 207 -
34 ¢ 18097
36 c 264 %
37 131-
38 C @
39 A
42 KO 235748
43 e 18814
44 & 14906
45 997 1412
46 129 143
47 129 103
48 KO 237277

Printed in U.S.A.

To Order Complete Engine See Page 1

DESCRIPTION

SPACER -cylinderhead . .. .. oo
BOLT -eylinderhead : s s snw v 35 mwe s v 6 5wt s 5 508 06 68 e
WASHER -cylinderhead. . .. ... ... . .
HEAD - cylinder. . . .. .. TN WY, - T oo o g 8 o el
GASKET -head . . . .« vt ittt e e e e e e e e e e e

BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, piston
assembly, ring set, crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear

assembly and cross shaft) (also includes gaskets). . . . ... .....
INSERT -exhaust valve« s : « « s sm o 55 + wish's i maw s s 8 5awa
GUIDE -valve . . . .. i e
SHAFT - stub, governor . . ... . ittt e e e
BEARING - needle, governorshaft .. .................. S
PLUG - eXpansion . . .. v vttt ittt e it e e e e e e e
BOLT - 3/8" x 1- 1/2' NC hex plated (pack of BOy~N. . . . . .. .. ..

GASKET - camshaft COVET wms s 3 5 www ¢ 3 N D
COVER -camshaftgear. . .. ... ... .. AC.N\\V............
LOCKWASHER - 1/4" plated. . .. .. OO T o b L, v e o
BOLT -1/4" x 1/2"" NC plated . Q. . .
GASKET -oilpan. . ... ..... \0 ..................
FLYWHEEL ASSEMBLY . .., )

RING GEAR. ........ (CONW ..
BASE -oil pan. ... ....

LOCKWASHER - intern@ ............................

SCREW - stator . . ..
PLUG - oil drain

NECTOR ~ 518100 o v vomn o 05 286 W mEaIns § s L1 68

-3/8" x 1" NC plated(pack of 100) . ... .............
SEAL -crankshaftfront . . .. ... ... .. ...
WASHER - special, plated . .. .. ...
NUT -special, Marsden . . . ...« . oottt it i it e i et
DIPSTICK ASSEMBLY . . o ottt e e e e e
“O" RING -dipstick. . . ..o o
STRAP - NG s 0 5 3 mmm 2 o 8 5 mm 0 s e ol e fel oo ot e ot s
NIPPLE -oil drain extension: « : s v ¢« s s s ¢ = s wnw s 6 v @we s ¢
GASKET -plug, ol drain. « : « s smw a5 mmws 66 mmm s wamme s
ELBOW -street . . . oot o o e e e e e e e e e e e e e e
NUT -3/8" NChex. jJam . . . v i it et e e i e e e e s
NUT -3/8" " NC heX . . oo i it it e e e e e e e e e e e e e e e
STUD -cylinderhead . . . .. .. .. .. i e

17

1
1
2
1
1
1
4
7
1
1
4
4
1
1
1
1
4
4
1
1
2
1
A
1
1
1
1
4
1
1
1
1
1
1
1
1
1
6
6
7

April 1984



18




REF. PART NO. DESCRIPTION
1 C 21814 SPACER -cylinderhead .. .. ... ... .. .. . . . . ... . . .. ....
2 KO 270158 BOLT - cylinder head 3/8" x 1-1/2” NChex. . ..............
3 KO 270889 WASHER -cylinderhead .. ......... ... .. . ... iia..
4 KO 237670 HEAD = eylinder cwmm ¢ 6 5 6 955 5 5 1 0w sie s mimiie o o e oo o s
5 KO 237658 GASKET -head . ... .. .. . e e e
7 C 24141 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, piston
assembly, ring set, crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear
assembly and cross shaft) (also includes gasketset). . .........
9 KO 230170 INSERT -exhaustvalve. . . . ... ... .. it
10 KO 235007-S GUIDE -valve . . ..o e e e e
11 KO 235125-S SHAFT - stub, governor . .. ..ttt et e e e e e e e et
12 \Y 34418 BEARING - needle, governorshaft .. ....................
13 41 18 PLUG ~expansion: :  : s wsw s s s nmes s s 5 555 06 Smm s s & 5 @
14 113 209 BOLT - 3/8” x 1-1/2" NC hex plated (pack of 5ON(NN . . . . ... ..
15 92- 6 LOCKWASHER - 3/8" plated. . . ........ N L
16 KO 235025 GASKET - camshaftcover . . ... ... . /NN Y oot
17 KO 235026 COVER -camshaftgear. . . . ....... ~A\ . 0. ...
18 192 19 LOCKWASHER - 1/4" plated. . . . . .. e e e w8 R
19 113 1 BOLT - 1/4" x 1/2” NCoplated . N . N oo oo e e e e
20 KO 235353 GASKET -oilpan. . ......... E T P SN e
21 C 27279 FLYWHEEL ASSEMBLY. . .. /AN oo
22 NSS RINGGEAR . ... N ) ) ettt e e
23 C 22699 BASE - oil pan. . ... .. % .......................
24 193 99 LOCKWASHER - internaloogh//. . . .. ...
25 182 541 SCREW - stator. . . .. 6&, ............. Y s s e e
26 C 14399 PLUG - oil drain ) RTINS gt . = Ay - o e,
27 R 16287 OlL SEAL«cran DA it oo o0 ) o on v ol RO ol ST e e o bt
28 40035 BEARINGy . 1 (e MU i A L
29 KO 235757 GASKETN: NOONDIEER v v s o v i v s s mmE s e s mmEE s ¢ e B
29 KO 235070 GASK % 2N s T S SR Ry R S I L
30 205- 27 PLU timinghole . . . ... ... . . . . .
31 C 24290 PLA R e e o T Tl ioat e w e B e o R
32 \% 34427 o e xR e ey
C 25338 ECTOR -stator .. oo vt e e e e e e
33 113 107 - 3/8" x 1" NC plated (pack of 100) . . . . . ... ... ... ...
34 C SEAL - crankshaft front -« - v« o o o oo e
36 C ASHER :special: plated : . i wsw i iz samms s weme 83 s mns i
37 131 NUT -special, Marsden . . .. . ... ... ... .. . ..
38 C DIPSTICK ASSEMBLY . . . ... e e e e
39 A “O" RING -dipstick . . . . ...
42 KO STRAP=IHING ¢ :: sow s i: mme s momas s nmm s e mme s s
43 C NIPPLE - oil drainextension. . . . . ... ... .. . ...
44 C GASKET -plug, oildrain. . . .. .. ... . ..
45 221- ELBOW - street . . . . . ot ittt i e e e e e e e e e e e e
46 129- NUT -3/8" NC hex, jam . . .« o e e e e e e e
47 129- NUT =878 NCIhex swmp ¢ ¢ s betten b ¢ mlbosloh oo i & il Sape 9 i
48 92- LOCKWASHER - 3/8" . . .. e
49 KO 237277 STUD -cylinderhead . .. ... ... . ..

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

222 ENGINE BLOCK AND ATTACHING PARTS
To Order Complete Engine See Page 1

19

-_

[ o> T T N S o N N e T T I R N

April 1984




20




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 ENGINE BLOCK AND ATTACHING PARTS
To Order Complete Engine See Page 1

REF. PART NO. DESCRIPTION

1 C 24490 FILLERTUBE 5 o i cie v ot n i wimieio o v a e atois o s o s womiiniel e o eon
2 KO 270158 BOLT - cylinder head special 3/8" x 1-1/2" NChex . ...........
3 KO 270889 WASHER -cylinderhead bolt- . . ... ... ... ... . ... . ...
4 KO 237670 HEAD -~ eylnder . . oven o ot i oo e e mimne 2 F 5 S 5§
5 KO 237658 GASKET -head .. v i vttt it ittt e e e e e et e et e e
6 KO 237064 GASKET - fillertube. . . . . . ot e e e e
7 c 24143 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft and seals,

ring set, piston assembly, rod assembly, camshaft assembly, valves,

bearing, plate and plate gasket, governor gear assembly and cross
shaft) (also includes gasket set)

9 KO 230170 INSERT -exhaustvalve .. .......... ... . ... ... ...
10 KO 235007-S GUIDE -valve . v vt it e e e et e e et e
11 C 24495 CONME B 51 05t 6 516 58 5w 5 5 05 i s o e & st ns 6 2 s i 1m0 6 ottt ond o o o Lo mnmtseram P a a e
12 C 21814 SPACER -eylinder Read . .ssm s 4 s 2 s s 6 6 s me s 5 o o v vt
13 41- 18 PLUG -expansion . .......... ...,

14 113- 209 BOLT - 3/8" x 1-1/2"" NC hex plated (
15 92- 6 LOCKWASHER - 3/8" plated. . ... ...
16 KO 235025 GASKET - camshaft cover, oil fill tube
17 193- 99 LOCKWASHER .. ...............

18 192- 19 LOCKWASHER - 1/4" plated.

19 113- 1 BOLT - 1/4" x 1/2"" NC plated .

20 KO 235353 GASKET -oilpan .. .....

21 173- 96 SCREW - #10 x 7/16"

22 193 99 LOCKWASHER - #10 i

23 C 22699 BASE - oil pan. ... ..
24 C 27279 FLYWHEEL ASSE
25 NSS RING GEAR

26 C 14399 PLUG - oil draj

27 R 16287

28 40035

29 KO 235757

29 KO 235070

30 205- 27

31 © 24290° . [LEARELDearing «uw c s ¢ 5 smmmm o 58 wawm § 5 8 8 v won a0 e i me

32 \% 34427 AR, . . o oo ot Con s 2% i 5B § e e 4 e (e i s e e e s e
C 25338 Q) CONNECTOR - Stator. « oo vvw v o e it s m i a 5 5 6w 8 e s o

33 113 ZO@Q)) BOLT - 3/8" x 1" NC plated (pack of 100). . . . . . ..o v v i v vt

34 C 1 OILSEAL - crankshaft front ou s s v mmmm & 55 s om0 o wm amomm o -

35 182- SCREW - STaLOE. + v v ovs oo oot 5505 6% 50 s 5 8§ 5050 & fa e w1 o ot w nonh m b

36 c 6 WASHER - special, plated 21/32" ID x 1-3/8" OD x 1/4" . .. ... ..

37 131- 0 NUT - special Marsden 5/8" . . . . ... .. . .

38 C 24491 DIPSTICK ASSEMBLY . . .. . e e e

42 KO 235748 STRAP .- HTtNG . . . . : commim s s a5 wmbiss 588 cme e mmmim oo o«

43 C 18814 NIPPLE - oil drain extension . . .. ..o s osecmssissoanssnss

44 G 14906 GASKET - plug, oildrain . . ... ...

45 221- 1412 ELBOW “StFEBL v ¢ v v v v o v e i e e e e e s s 88 EE g s s

46 129- 143 NUT -3/8 " NChex, jam . . . . oottt i e e i i e e e i i e e e

47 129- 103 NUT -3/8 " NC heX . o et e e e e e e e e e e e e e

49 KO 237277 STUD -cylinder head . . .. ... i

50 F 62075 O-RING - dipstich . o oo ocoe e einmiew bie v on wmr e s 5 B s 2 ais 2w v

Printed in U.S.A.

21

J N S B N P N S N L S

N o) N o) i S S S R S N

April 1984




22




23
ENGINE GASKET AND SEAL KIT

REF. PART NO. DESCRIPTION REQ'D
1 Cc 23858 KIT - engine gasket (10 thru 14 hpengines). . ... ............. .. ... 1
2 KO 231032 SEAL - breather (14 hpengine) . ... ... .. 1
3 KO 235025 GASKET -camshaft cover. . .. v vttt ittt et e 1
4 KO 235353 GASKET -o0ilpan . .. oo e e e e e e e e e 1
5 KO 235757 GASKET -bearingplate . ... ..o vi ittt 6

5 KO 235070 GASKET - shim (L010"). . . ..t e e e e e UAR
6 KO 237064 GASKET - oil fill tube (usedon 14 hp) . ....... ... ... ........ 1
7 c 26518, GASKET -breaker CoVer . . . v v v v v e i iov oo en v saneenn. 1
8 C 23860 GASKET -carburetor flange. . . . . v v o v v i it et e e e 1
9 C 24887 GASKET - fuelpump flange. . . .. ... .. it et 1
10 KO 275341 GASKET - carburetorairhorn . .. ............... ... . ...... 1
11 KO 235048 GASKET -breatherplate: « : cs wwws s i samm s gmpmes s ssmes s 1
12 KO 275144 GASKET - valve COVEN. « v vt vt et e et ettt e e e et e e 1
13 C 10372 GASKET - exhaust 1
14 KO 235057 GASKET -pan (notused). . . .......... 1
15 KO 237658 GASKET - cylinder head 1

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

April 1984




24

q .




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

BAFFLES AND SHROUDS

REF. PART NO. DESCRIPTION
1 C 26985 DEFLECTOR ~engine @il : o s ssmuw s 8 s mmw w5 ¢ § 5 & 506 s mamn & 8 o 5
2 192- 19 LOCKWASHER - 1/4” zincplated ... ..o v i v e i
3 113- 1 BOLT - 1/4” x 1/2” NC hex, zincplated . ............. ... ......
4 KO 237520 BAFFLE - cylinder head (10 hpengine) . . .. ... ... ...
4 KO 237677 BAFFLE - cylinder head (12-14 hpengine) . .. ... ... ..
5 KO 235652 BAFFLE - carburetorside air: «wcw c c v vsmu s s spme s s s wome s 1 95
6 2 24879 HOUSING: =BDIOWEF, i oo's « v s s mm i 58 simbsm o 6 & 8ps o 5 8 8 @M o & o wmn
7 113- 2  BOLT-1/4"x3/4" NChex, zincplated .......................
8 192- 19 LOCKWASHER - 1/4” zincplated ... ..... ... inennnnnn
9 KO 236676 BAFFLE -cylinder . ... . ... .. . . ..
FUEL SYSTEM @
1 (o 24408 CARBURETOR ASSEMBLY - & 2@epa|rs page 27) . ... ...
1 C 23049 CARBURETOR ASSEMBLY - 222 (Repairs page 27) . .........
2 C 23860 GASKET - carburetor flange /NN .+« c vt it et e
3 C 10678 ELBOW - fuel pump and ¢ ":5 ...........................
4 214- 252 CLAMP ~hose 1/2% s (NS s s ciwwi s s mmmm e 5 5 8 s # 8 3 pama
b C 18274 HOSE - carburetor 5- 1/ .............................
6 192- 20 LOCKWASHER 5/1 ) of 100). .. ... T s e e
7 113 103 BOLT - 5/16" x OISR Wy Joe B oo W T O R
8 C 24851 PUMP - fuel, all nlodeis{includes gasket & washers) ... ... ... ...
9 71- 412 SCREW-1/ Cfillisterhead . =« c v i s wmmn v 5+ mmmns s o 5wsd
10 193 28 LOCK \ Y /AN SRR g ate, e g
1 KO 275341 GASKE R AN O N« . ottt e e
12 C 23527 'LIN
13 C 24887 GA@ uel pump mountmg, al| models ......................
14 G 10657 SSEMBLY -fueltank . .. .. ...t
15 A 62079 IP)) fuel line .o oo i i e e e e e
16 C 18274 B = L T = s Pl S U P
17 NSS NK - fuel (use C26697) . . . o o v i e e e e e e e e e e s
18 C 11 CAP - fuel tank (Includesinsert) . . . .. .. . ... i
19 NSS INSERT = TUB| GAD v 5 ¢ « mpm s v 5 5 siss s« 5 somw 5 s o o wimmls & o simpmon s
20 c CUSHION < fueltank . ... ... i ieon s s st e s s s mmems s
21 217 ELBOW -hose 900 . . . . i

Printed in U.S.A.

25

Q
o

B N e T T T N I G Y

BN e m N = =2 S NN =NN = DN = = -

April 1984



26

e




REF.

R G G G Gy
DO PWN-OO0CICTE_WW—-

PART NO.

C 23049
C 24408
KO 200380
A 72077
C 24652
KO 200383
A 72099
KO 275231
Cc 27276
KO 235448
C 26422
C 27278
NSS

NSS

NSS

NSS

F 19892

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

CARBURETOR

DESCRIPTION

CARBURETOR ASSEMBLY - 220, 222

CARBURETOR ASSEMBLY - 224 & 444
SPRING - tension, idle adjust
NEEDLE - main fuel adjust, 220, 222
NEEDLE - main fuel adjust, 224 & 444
SPRING - main fuel adjust
NEEDLE - idle adjust (220, 222)
NEEDLE - idle adjust (224 & 444)
FLOAT - carburetor
BOWL - carburetor
SCREW AND GASKET ASSEMBLY - carburetor bowl

KIT - carburetor repair
INLET NEEDLE AND SEAT ASSEMBLY
GASKET - bowl ring
GASKET - bowl baffle .. ............
GASKET -bowl screw .. ...........
PIN - float .. ..

27

REQ'D

R PUIAT G SIEE QPRI QRIS G L G IE RIS QU QU R O U QU G Y

April 1984



28




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 29

CHOKE, THROTTLE AND GOVERNOR »

REF. PART NO. DESCRIPTION REQ'D
1 c 25603 CONTROL ~Throttle v oo o v v e o v n v minim on w65 85 M & o 8 5 1
2 C 12224 HANDLE - throttle control, black . . . . . ... ... ... ... ... ... . ... 1
3 C 25605 CONTROL #CROKE : = s ma s = 5 5t ¢ s 520 mm 5 s 3 b 5 5+ e o o o v e 1
4 C 14506 HANDLE -choke control, white . .« « o + « s v s same s 88 s = v wws 1
5 111- 5 BOLT - 10-24 x 5/8" round head, squareneck. . . ... .............. 2
6 192- 18 LOCKWASHER - #10Std. plated . . . . . . ... . ... i 2
7 129- 17 NUT - #10-24 plated . . . . . 0o i e et e e 2
8 KOA 237653 LEVER : QOVEIBOT & simmim o 5 8 5 5Ee & 5 5 momm £ & & 5 Soiss e & o oimiotie o = = wimie 1
9 13- 17 BOLT - 1/4" x 1-1/4" NCheX . . . v i e e e i e e e e e 2

10 195- 518 WASHER - 1/4* plated:. . . oo o o v ae v v e wisic a5 mmwis 5 58w 2

1 129- 101 NUT = T/87 BEX ., s oc c mmtimn o o v wimimm o o n eion o o o s s o e & &5 1

12 KO 235496 SPRING = gOVEINOW: aume o5 s @imm s ¢ 5 brmbifl 8 5,8 @t o= & i o o e 1

13 192- 19 LOCKWASHER - 1/4"" plated : . -x « « s v mima o 6 5 smmm s wmm o & s s 1

14 € 18098 WASHER “TRTUST. . v vr o v e me e v n mimimie o v e men 66 6 % 86 & 5% 5w s 1

15 KO 275690 WASHER -wavy . ... .. ... 1

16 H 43034 CLAMP - swivel, wire . . ... ........... : 1

17 KO 235086 LEVER -speed control . . .. ........ 1

18 KO 235085 SPACER - speed control bracket. . . . . . 1

19 KO 235084 BRACKET - high speed stop. . . . .. 1 . 1

20 129- 37 NUT - #10-32 hex . ... ... ., N 1

22 C 25020 JOINT-ball  ....... XXQ 1

23 KO 235277 ROD - throttle. . ... ..... N0 1

24 49485 RING - retaining, throttle rod 1

25 KO 235476 BUSHING - governor crosgSha 1

26 G 23126 SHAFT - governor cro 1

27 v 34418 BEARING - needle, 1

28 C 27274 1

29 KO 235125-S 1

30 C 18099 1

31 Vv 34416 1

32 KOA 237559 1

34 KOA 236919 1

35 \% 34421 1

1

§
A
D
36 E 78369 @@* shaft (used engine S/N 3173783 and after) .. ... .............

ENGINE MOUNT PLATES

1 G PLATE -enginemount L.H. ... ... . ... . ... . 1
2 C PLATE - engine moant Bl & i o s ¢ mmw o6 5 smmn 25 ¢ mme oo 6 5 mam o5 o 1
3 C MOWUNT -@NGINE .« . o v v v o s s hmm s s 5% Gmi # 65 HEEHE 88 €08 858 s 4
4 D 22988 WASHER -snubbing. . .. .. . e e e e e 4
5 151- 544 RIVET - 3/16" e e 16
6 113- 219 BOLT-3/8"x2"NChex . .............. T e e e e e e e e 4
7 192- 21 LOCKWASHER = 318" S iim s v 65 i g st st o35 5 5w 8 88 mimmis @ v o6 4
8 193- 56 LOCKWASHER - 3/8" countersunk external tooth. . . .. ............ 4
9 164- 50 BOLT - flathead hex socket. . . . . . . . ... . . . . eee e 4

Printed in U.S.A. April 1984




30

o2 L~

S
@

® O




REF. PART NO.
1 A 37247
2 NSS
3 C 24872*
3 C 24792
4 353- 462
5 C 20093
6 138- 96
7 G 20036
8 A 39519
9 132- 91
10 132 310
11 C 14906
12 C 19867
13 C 26266
14 C 20041
15 c 19767
16 131- 1181
17 195- 104
18 195 137
19 113 207
20 C 20053
21 195- 2069
22 C 25013
23 195- 533
24 C 26265
25 C 26264
26 C 26266
27 138 63
28 H 202325

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

PTO CLUTCH LINKAGE

DESCRIPTION

KNOB - levet, PTO . oo « s s somms 55 s s s s 8 hsiii s s 85 @imssss
LEVER - PTO engaging (order item22and 23) . .. ... .......
ARM ASSEMBLY - PTO . .. . i e i e e

ARM ASSEMBLY - PTO (used prior to 220 - S/N 9734921, 222 -
S/N 9737066, 224 - S/N 9738351 and 444 - S/N 9739749) . ...
BUSHING - lever,dash tower . . .. ... .. ... .. .. ...
BUSHING - fliplock . . .. .. ... et
PIN = 50l - 3/168Y X1 wiw s v 5« vimme 5 smmm s 65 sme s 5 8 % mwn
SPRING -lever, PTO. . . . . . i e e e i e e e e
WASHER -nylon. . . . .. e e
PIN -cotter 3/16 x 17 . . . i i i e e e e e e
PIN - cotter 18m "™ s wwmm s s sbmm s 6Es & : 5 antes § 5 nen
WASHER - nylon 3/8" . . .. . . e

SPRING -clutchrod. . .. ... ... .........
BUSHING -heyco . . ................

ROD :eluteh www o s s wmms v s wum ¢ s
GUIDE -clutchrod . .............

NUT -lock 3/8" n.c.hex......... ~
WASHER -3/8". . ......... Lo
WASHER - spacer (used on mo i % Vo i) v wme = s was

BOLT - 3/8 x 1" n.c. hex

WASHER - 5/8" .......
LEVER - PTO engaging

WASHER - 1/2". ..
LEVER - PTO engaq

@/N to S/N:
9734921 to 14005097

2 — 9737066 to 14006533

% 224 — 9738351 to 14007681
@ 444 — 9739749 to 14009128

A
BUSHING - nylon ...................

April 1984

31

S, Em S NN a2 a NN S e e e



—— e — e ———

b}
/

ifi“‘ o
24

EARLY PRODUCTION
Early production use (2) item

to replace (1) .200" or (3) .050"

0N M N
O O N
200D . ;
SRON® w 2
- NN N - [
2P0 00O o
ssSsS < e} g
Q= e > 2
a1 Ik )
© O NS <
o N NN
DNNNS

32



REF.

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

‘Printed in U.S.A.

CASE 220, 222,‘ 224 AND 444 COMPACT TRACTORS

PART NO.

NSS

C 16616

C 23677

C 16718

164- 40

193- 76

C 155156

(% 26353

C 23740

C 23245

C 155657

C 23033

C 16786

G 23630

C 23625

(0] 2815N

C 24743

129- 125

C 23627

c 23624

NSS

NSS

113- 207

192- 21

C  26346"
*Use S/
220 —
22

SCREEN - grass (use (2)

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

CLUTCH AND FAN ASSEMBLY (use C27150) . . . .. ..o vvv v

FAN - COOIIG . < i e« coimim oo imm nimi s e mie wme mime m 8BS $HE 50 E FES
HUB - GlUTeh s s wms.cme sms vmesmmemis 05% 255 £ms $05 s@mioms 40 815 1
PLATE -clutch . . oo e e e et

- BOLT-5/16" - 18 X 3/4" . . o s

LOCKWASHER - 5/16" countersunk external tooth . ...............
WASHER: -:SPring «:: s sus samsmeas cms #ms s @asmrsmas cms o5 w55 o
KIT - pulley and disc assembly (includes item 24)...................
KIT - friction disC. v v v v v e e et e e e e s
BEARING - Ball v oo vee eevve noie ninie s s 6 e s sl 5% £ 8 55 % e
WASHER -spacer=050 . « v i i smn sme smmrmms sfas sims son omwemnn
(00 A o T o
SPRING -clutchload .. ................
SPACER - hub: « ws s emms sme chs sme oo
NUT -adjust . . ...
WASHER - fan 17/32" '

GUIDE - adjusting nut . ...
WASHER - spacer . ......
ARM - engaging (use C

14023967

@,some late production, item 24 is replaced by
@ 2) .050" spacers. Use item 24 for service.

33

X
m
Q
o

NDBEDAa e aaaaaNNWW 2 ONN = 2 -

April 1984

T —




34




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 35

HOOD, FRAME AND GRILLE

220 — USE BEFORE S/N 9762275
222 — USE BEFORE S/N 9763700
224 — USE BEFORE S/N 9765195
444 — USE BEFORE S/N 9766840

REF. PART NO. DESCRIPTION REQ'D
1 C 25307 FRAME - main (220, 222 and 224) (also order C24872 arm prior to
220 - S/N 9734921, 222 - S/N 9737066, 224 - S/N 9738351)(shown) . . . 1
1 C 24771 FRAME - main (444) (also order C24872 arm prior to S/N 9739749). . . .. 1
2 C 22775 HOOD AND GRILLE ASSEMBLY (includesitem 27) .. ............ 1
3 C 23527 LINER. ~BOOE . « woin v o s s wrimmmin = 5 = momim o = m oo memen 52 8 6 SW® 255 GMEE S 3 1
4 C 22023 HINGE - frame . . . . o o e e e e e e e e e e e e e e e 2
5 c 18733 PIN - attachment . . . . . . it e e e e e et e e e e e e 2
6 131- 1318 NUT - foek 1727 N Jamy ¢ « « somm o ¢ 3 5 im0 5 5 gm0 & 8 gowmim o o 6 aomin s 2
7 353- 406 PLUG - hole (models without hydraulic lift) . . INN 5 e s e 2 1
8 C 18153 CHANNEL - instrument panel ... ....... N R P 1
9 C 16362 ROD -hood hinge .« v oo oo e e (NN e v e e e e 1
10 132 46 PIN - cotter 1/8" x 3/4" . .. . ... .., Q .................. 1
11 C 16373 PIN-IatCh..................@ .................... 2
12 C 24137 SPRING -latch . . ...... e NG s N s s s s S Ter e @ 2
13 138 319 PIN - roll 3/16" x 1-1/4" . . .. .. R L . o T i e, F W 2
14 o0 18890 PAD - footrest, LH. .. ... N el et Rl o o ety ey s 1
14 G 18150 PAD - foot rest, R.H. . .. Q .......................... 1
15 113- 113 BOLT-5/16”x7/8”N.% ............................. 2
16 192- 20 LOCKWASHER - 5/1 ' & . e v E G NS P nmEEE 2
17 C 14729 SPACER - frame, @u ........... ENREO S 2
17 C 14730 SPACER - frame =@ , 222 and 224). .. ... 2
18 192- 23 LOCKWASHE @ ................................... 4
19 113- - Y. NECIINER e o 5 55 mmm s 3 % Bmim s 3% B G & 85 5 @M &8 s 4
20 C REINN o or s o ot o o o g i = e m s e el e e R E §E G DEE SR LA 1
21 C olel oWy s mm: ome Bay i pmn s e g Hy v e s § 1
22 113- 21016 [ 7 A R S SRS i IS A S s A 9
23 192- U SRS L e 5
24 1290 101 _INNTGTIAY =20, cws ams ems sms smmsame s9ws sms st §mss @y oaissms Tuwem 5
25 C 24822 (AR - C0CESS . ot o e et ettt e e e e 1 !
26 193- B/ ANSHICKWASHER . . e e 4 |
27 C" ABIBEERTTD)) HINE OO . o oe v e ms o 55085 3 b fe s §e e S5 B % e iR 5 S8 235 1 |
Printed in U.S.A. - April 1984



36




CASE 220, 222, 224 AND 444 COMPACT TRACTORS
HOOD, FRAME AND GRILLE
220 — USE S/N 9762275 AND AFTER
222 — USE S/N 9763700 AND AFTER
224 — USE S/N 9765195 AND AFTER
444 — USE S/N 9766840 AND AFTER .

REF. PART NO. DESCRIPTION REQ'D
1 C 26938t FRAME - main (220, 222 and 224)(shown). . . .. oo i ii e e e e 1
1 G 269407 FRAME - aini {484) vuv cns suiiemmos ta o mmiaats sia fis $65 5 mals 4 ! 1
2 C 22775 HOOD AND GRILLE ASSEMBLY (includes item 27) . . ............ 1
3 C 23527 LINER ="hooe 7 & s s 5 5 0 oo o6 s mum e s o mmtin o o5 oo 5 & i et sey o = o s i 1
4 C 22023 EHINGE - frame . oo 5 : 55 mim o 5 o 55 5 SEES 5 5 5@ ¢ oo wmm S o 2
5 C 18733 PAN - Gt oooie « - - o s n e w5 F R E 5 B T E STHET S G S e 2
6 131- 1318 NUT = 106K 1727 INE o o e e e e e s o e v woeins « e i 8 5 & w5 2
7 3563- 406 PLUG - hole (models without hydraulic In‘t) ..................... 1
8 C 181563 CHANNEL - instrumentpanel . .. ..o in it ittt e e 1
9 (] 16362 ROD - HOOU NINGE e v v v o' 5 e 50 55 B2 5 L G@ e s s MBS s s 5o s 1

10 132- 46 PIN - cotter 1/8 x 3/4" . . @ e 1

1 C 16373 PIN - 1atCh . o o o e e e e e e e e e 2

12 C 24137 SPRING -laleh « mmw 15 s dmow s 5 5 mag s & womese o s 2

13 138- 319 PIN - toll /16" x 1148 , v oo s cmiw s v« 5o miwm s 2

14 C 25317 PAD -footrest, LLH. ... ... .. ... . ... .. 1

14 C . 25318 PAD -footrest, RH. ... ............. 1

15 113- 113 BOLT -5/16" x 7/8" N.C. hex 4

16 192 20 LOCKWASHER -5/16". . . . .. .. .. 4

17 C 14729 SPACER - frame, rear (444). . . . . 2

17 G 14730 SPACER - frame, rear (220, 222 an 2

18 192- 23 LOCKWASHER -1/2" ... ... A\ e o e e 4

19 113- 424 BOLT - 1/2” x 1" N.C. hex . Q ........................ 4

20 C 24821 SHIELD - heat.......... % ............................... 1

21 C 24820 CLIP - battery hold dowp & ............. o s e 1 e i LA 1

22 13- 1 BOLT- 1/4"-20x 12224 ... 9

23 192- 19 LOCKWASHER - 1/ A T o cr a1 5

24 129- 101 NUT - 1/4" - 20 NN T R S i e, e o 5

25 C  24822* - Q ....................................... 1

25 C 26506 QAR -« -+t et e e e e 1

26 193- 57 AR = 555 s sl s Ervn s & foma sl Somm s e s ima e . e K s 4

27 G 16361 AROORANY, . i oo sms shn s sms sme s mu s s T e TS R s 1
Talso use C26266, C2626 , 195-533, *use 220 - before S/N 9779774
138-63 and 132-310 ] 222 - before S/N 9781310
220 — 14005097 ‘ 224 - before S/N 9782979
222 — 14006533 444 - before S/N 9784373

224 — 14007681

444 — 14009128 use 220 - S/N 9779774 and after

222 - S/N 9781310 and after
224 - S/N 9782979 and after
444 - S/N 9784373 and after

Printed in U.S.A. April 1984

37






CASE 220, 222, 224 AND 444 COMPACT TRACTORS

SEAT, FENDERS AND TOOL TRAY

39

REF. PART NO. DESCRIPTION REQ'D
1 (& 26066 SUPPORT - seat, front . . . o v i ittt et e e e et e e e e et 1
2 NSS SUPPORT - seat, rear(use C26695) . . . . . ... .. ... ... ..., 1
3 113- 441 BOLT « 1/2:x 2-1/4" NC'hex (444) . . uww o s s 50w o 65 5 5 mmms o5 5 5 54 2
3 113- 427 BOLT - 1/2 x 3-1/4" NC hex (220,222 and 224) . . . ... ... ......... 2
4 113- 424 BOLT -1/2x 1" NC hex ... e e e e e e e e 2
4 113- 118 BOLT - 5/18" X B/’ o ottt 1
5 192- 20 LOCKWASHER - 5/16" . . . ittt it it i et ittt et et et i 1
5 192 23 LOCKWASHER - 1/2" . e e e 4
6 C 19417 TRAY 1001 ¢ & ¢ . v v i i et e c i e e e e e e e e e e e s 1
7 C 16429 PIN s 15eat MTAGE « : ¢ 5 mww o 5 ¢ o wmete s s & s smarin o 5« s o s+ s e - o 1
8 C 26214 SEAT - (220, 222 and 224). . . . . o o e e e 1
8 @ 26215 SEAT ~{444) . .= . e o e e b o 5 25 i 65§ MEEE SR MR 1
9 D 59705 CUSHION -rubber. . . oo e e e e e e e e e e 8
10 195- 2175 WASHER - 5/16 x 1-1/4" OD, zincplated. . . . . . ..o i ittt e i n 4
11 113- 122 BOLT -5/16x 1-1/2" . . . . . . i i i i . 4
12 C 14534 BUMPER -seat . .« oo e v v wvmn o s s wns 2
13 121 106 BOLT - 5/16 x 1/2” flange whizlock .. ... .. 10
14 C 17152* HINGE ASSEMBLY -seat............ 1
15 C 16444 FENDER - L.H. (444) use before S/N 9766 1
15 C 16445 FENDER - R.H. (444) use before S/N 9 1
15 C 25303 FENDER - L.H. (444) use S/N 9 0 a 1
15 C 25304 FENDER - R.H. (444) use S/N 9 1
16 C 25297 FENDER - L.H. (use 220 — S/N ,
222 — S/N 9763700, 22 65195andafter) ................ 1
16 C 25298 FENDER - R.H. (use 220 762275, 222 — S/N 9763700,
224 — S/N 976519t ........... R L LI 1
16 C 16446 f\. 0 — S/N 9762275, 222 — S/N 9763700,
DU R T 5. o0 s, 5060 g 78 s gy omE @ W et n g e Eneds, § Raie % e § Tah e o 1
16 & 16447 Q dre 220 — S/N 9762275, 222 — S/N 9763700,
T 1
17 G 16393  LEVERNINEINN Y . . i e e e e e 1
18 195- 525 % VA8 0D s o ¢ ts mmmme o5 % i e € s MEmEE e 1
19 C 17216 SPRING Nh¥tlever . . .. o e e e e e e e 1
20 6% 17066  WASHEBRY cupped . . . . . o e e e e e e e e 1
21 131- 1181 NUF Iock 3787 NC hex . . o o ot e e e e e e e e e e e e e e e e e 1
22 C 14728 Qz ....................................... 1
23 C 26028* ................................................. 1
24 c 260 NGE - SBAL. « « v et ettt et e e e e e e e e e e e 1
*use before S/N: **use S/N and after:
220 - 9780394 220 - 9780394
222-9782118 222-9782118
224 - 9783605 224 - 9783605
444 - 9785020 444 - 9785020
Printed in U.S.A. April 1984






—~~

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

220, 222 AND 224 FRONT AXLE

X
m
i

PART NO. DESCRIPTION

1 C 18812 AXLE -front .. ... .. . .. ..
2 c 18777 SPINDLE=lefthand. : : cmwmm s 5 s wme 555 6 mmm e s
3 C 18779 SPINDLE -righthand . . . ... .. .. .. ..........
4 138- 99 PIN-roll .. e e e
5 C 11906 WASHER -thrust. . .......................
6 219- 404 FITTING-lube . ... ... .. .. .. ..
7 € 13106 COVER =lube: Fiting. « « s com s v mume o 0 6 mee o
8 132- 311 PIN - cotter 5/32 x 1-1/4"" . . . . .. .. .. ..
9 C 12975 WASHER -wheel spindle .. .................
10 A 30881 WASHER -wheel spacer ... .................
11 187- 1910 BOLT - 3/8”" NC indented hex head. . . . .........
12 C 22278 PIN - retaining, axle pivot . ... ............ e
13 C 22992* KIT-draglinkrod . . .. ... .. ... . ... ... ....
14 192- 23 LOCKWASHER - 1/2" zincplated. . . .. ... ......
15 129- 165 NUT - jam 1/2" N.F. hex R.H. thread
16 C 21527* BALL JOINT -1/2" LH.thread..........
17 129- 376 NUT -jam 1/2” N.F. hex L.H. thread . . ..
18 C 21526 BALLJOINT -R.H. thread . ........ ..
19 C 22568 TUBE -axlepivot . ... ...........
20 219- 17 FITTING - lube
21 C 21530* TIEROD . ... . . .. ..
~22 G 12102** BALL JOINT - R.H. thread . ...
23 C 13605™* BALL JOINT - L.H. thread .
24 Cc 25856 * TIEROD ............
25 C 25857* % ROD - draglink......
*use before S/N:
220 - 9780558
222 - 978
224 -9
44 FRONT AXLE
1 C 18813 ; (0] 1 R U S SR
2 C 26205 DLE -righthand. ... ... ... .. .. .......
3 C 26206 PINDLE=Tefthand : « ¢ & sm e o5 5 smm o £ 55 mms o s
4 138- PIN B0 L o s oo v s e e o vt e mmn e 2 Tn w8
5 C 2 PIN - retaining, axle pivot . ... ... ... ........
6 C 1 WASHER -thrust. . .. .. ... ... ............
7 219- 404 FITTING 5 lube wms ¢ ¢ 5 simm ¢ o5 5 sge @ 0% sm 5 &
8 C 13106 COVER -lube fitting . .. ... . ... .. ........
9 132- 311 PIN - cotter 5/32 x 1-1/4", . . . . . ... .. ... .....
10 C 12975 WASHER - wheel spindle. . . . ... ... .........
11 A 30881 WASHER - wheelspacer . .. ................
12 187- 1910 BOLT - 3/8" NC indented hex head. . . ... ......
13 C 22992 KIT - drag link rod (use before S/N 9785170) . . ..
14 192- 23 LOCKWASHER - 1/2" zincplated . .. ... ......
15 129- 165 NUT -jam 1/2” N.F. hex R.H.thread . .........
16 129- 376 NUT -jam 1/2" N.F. hex L.H. thread . .........
17 G 21527 BALL JOINT - L.H. thread (use before S/N 9785170)
18 C 21526 BALL JOINT - R.H. thread (use before S/N 9785170)
19 C 22568 TUBE -axlepivot . . ... ... ... ... .. ......
20 219- 17 FITTING -lube . ... ... .. e
21 C 21529 TIE ROD - {use before S/N 9785170) . .........
22 C 12102 BALL JOINT - R.H. thread (use after S/N 9785170). .
23 C 13605 BALL JOINT - L.H. thread (use after S/N 9785170) . .
24 (68 25855 TIE ROD - (use after S/N 9785170) . .. ...........
25 C 25857 ROD - drag link (use after S/N 978517Q) . .. .......

Printed in U.S.A.

41

L P NN 2NN WL, 2 =0ONNW= BN =2

LB NN L,N_2NNNNOW—=2ANNW= BN = = -

April 1984



42

o Q/@

o>—&

Use before S/N:
220 - 14005231
222 - 14006712
224 - 14007811
444 - 14009250

mm,mmmu\\\\“\“\

o -—0
O~
W—e
—®

Use before S/N:
220 - 14004820
222 - 14006200
224 - 14007472
444 - 14008850




e

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

REF. PART NO.

1 C 16945
2 c  18014*
2 C  26325**
3 131- 1113
4 C  16200*
4 C  26326™*
5 NSS

6 C 14200
7 C 14201
8 129- 148
9 195- 2021
10 192- 20
11 M3 402
12 c 18711
13 13- 206
14 192- 21
15 195 2069
16 C 15096
17 126- 16
18 C 24098
19 219- 404
20 C 12975
21 c 18017
22 C 25788
23 C 25787
24 195 2029
25 13- 241
26 129 103
27 195- 137
28 138- 143
29 195 541

C 13106

*use before S/N:
220 — 14005231
222 — 14006712
224 — 14007811
444 — 14009250

Printed in U.S.A.

STEERING GEAR

43

DESCRIPTION REQ'D

CAP -steeringwheel . . . . ... L
WHEEL =SteEFING. = « « + s smemm s+ 5 moiom s 96 5 mmm £ 553 mmE o5 2% omms
WHEE L - SteEEING ¢ i 5 s it 505 0 55 5 m e mn e n e e mom e s e e e s o om e e
NEIT = loCk 578" GFIDCO: + » s = 5 £ 8 555 5 5 2 bomerin o e o 2 oo o n o a ot ot
SHAFT -steering . . . . ..o e e e e e
] AN I =T ¥ o T
SUPPORT - steering gear (use items 14, 22, 23, 24, 25, 26 and 27) ... ..
PIN - pivot .« o e e e e
WASHER -shim. . .. .
NUT -jam 3/4" .
ST | S
LOCKWASHER -5/16" zincplated. . . .. ... ... . .. ..
BOLT -5/16" x 3/4" NChex ... .. ...
GEAR -steering. . ... ... .. ... ...
BOLT-3/8"x3/4"NChex..............

LOCKWASHER -3/8" . ... ... .. .......¢

WASHER - 5/8" zincplated. . . .. ......

BUSHING - flanged nylon . . ... .....
KEY - Woodruff 3/16"" x 3/4" (early prod

TUBE -steering. ... ........ N\ - -
FITTING - lube 45° . . . ... ...\ NGO
WASHER -5/8". .. ... .....(

CLAP = BANEHMan:  womm s v 5 oNNG ) @855 8 55 5.5 8w o 8 5 5 daedi o v o oo

SUPPORT -steeringgear . oA\ oo
PIN - pivot ........ & .................................

WASHER - 7/16" x 1.2@ ............... SN IV R
BOLT - 3/8" - 16 x B B e e
NUT - 3/8 - 16 BBRNUM - - e e v oo e e,
WASHER - 9 @ ......................................
PIN-I’O % /4” ........................................

WASHE s e N T s B A )
COVE FILEING o 2 2 cimmemen 5 5 5 = ik ool o e R s

e-3/N and after:
0 — 14005231
222 — 14006712
224 — 14007811
444 — 14009250

April 1984




( A A




REF. PART NO. DESCRIPTION
1 C 21872 PEDAL - brake actuating . . . ... ... .t
2 C 26381 ARM - brake pedal . ... ..ot e
3 138- 2073 PIN = $pirol 3/T6% sc B-ATA & van samemais c55 0s 556 555 850 500 5o w4 S5 &
4 C 25022 SPRING = FEHUTN. 2 0s sms s 55 s wmrsemsimms sms o 55 s 58 S50 s b e @ol s sws
5 131- 1308 NUT - centerlock, Jam . .. ... ot e e
6 C 16164 TAB = UL . oo o o o it o ot ios on oo st oo soReren ot ot ehbele Perculied Tt oot Ferltee P e eheetoe 1o
7 C 18147 LEVER - brake [0GKe: 5w sms v some 1555 0 55 55 5 Home «sme oo s moe o o et o
8 C 27755 SPRING - brake lock . .. ..o i
9 (@ 21857 SPACER -brake pedal . .. .. .ot e e

10 @ 23909 BAND -brake. ... ...t

11 C 23910 PIN - Clevis. .o

12 113- 2262 BOLT -3/8" - 16X 1-1/2" heX o ottt e e e e e e

13 129- 143 NUT-3/8"-16jJam. ...,

14 C 23899 ARM-brake. .. ...... i,

15 G 24761 ARM - brake (includes adjustment nut)

16 C 23883 GUIDE - brake actuation . .............

17 195- 533 WASHER - .6311D. ............... AN

18 132- 310 PIN - cotter 1/8"" x 1" ......... N

19 213- 41 CLEVIS s« voi 555 s ot et e X\O

20 141- b4 PIN -clevis................

21 132- 321 PIN -cotter ............. RGO TG I o Dol pm it e

22 C 24796 ROD - brake (use before 2 uc. NF9762275, 222 —S/N 9763700,

) 224 — S/N 9765195).%5 .................................
22 & 24795 ROD - brake (444) us /NO766840 .. % .. .. ...
22 G 25305 ROD - brake (use 9762275, 222 — S/N 9763700,

224 — S/N 926995 mnd after) . ..ottt
22 C 25306 ROD - br@ e 9766840 and after ........oviii
T AND REAR WHEELS
@ 220
@ 222
<§< 224
1 € 2@ WHEEL - rear, 5 bolt (White) « « « v« eeeeee e, )
2 C 1 BOLF ~rearwheel o : = wmm s ¢ 5 5 @om 808 8 8 58 £ 88 faid & 5 o mi 10
3 C 24433 WHEEL - front (white) (includes items band 6) .. ............ 2
4 219- 403 FITTING -lube . ... . .. 2
5 C 12110 BEARING - wheel, inner . . . .. ... . ... 4
7 € 26021 CAP -plastic, front. . . . . .. ... 2
8 A 70185 CAP - hub, rear (optional) . . . . . ... ... ... . .. ... .. 2
9 C 24438 WHEEL - rear, 6 bolt (White) w: im: cnmmressmer smas smsmms sms
10 A 30064 BOLT=Fear-wWheel wdm v c 5t wmm 5 5 5 2 im 2 65 5 Bimn v o 3w rean &
11 A 70062 CAP - hub front wheel (optional). .. ... .. .. ... ...... ... 2
C 13106 COVER -lubefitting . ... ... ... .. .. .. .. . .. ... .. 2

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

BRAKE ASSEMBLY

45

P S SIS &' JR R WS QS U U UK QU G P (PR G PUIT QT N0 YR QT G G S

g el

444

N PN

—
NN NN

April 1984



46

MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS.




REF. PART NO.
1 C 18809
2 219- 404
3 C 17281
4 C 18811
5 164- 42
6 C 17249
7 C 17250
8 113- 207
9 131- 1181
10 138- 2054
1 C 15564
12 195- 521
13 C 17067
14 C 14525
15 131- 911
C 13106
1 C 13360
2 192- 23
3 113- 424

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

IMPLEMENT LIFT

DESCRIPTION

LEVER ASSEMBLY - implement lift
I TN S e AT, . oo o - ser i s 5o e sl o R el i 5 £ 5 @S 4
SPACER -latch . . . o o e e
LATCH = TOVET v « 5 ¢ v w6 5 5 ¢ mowom 5 5 & mowm s o 5 & s wmim = o s o minm = o
SCREW -5/16 x 1-1/4" flat head socket. . . . . . ... ... ... ... ...

BRACKET - mounting top

BRACKET - mounting bottom

BOLT - 3/8 x 1" NC hex

NUT = lock-8/8" . wmmd iz vmmes s nmma s 66 gmmenss wmmm s o x

PIN - spirol 5/16 x 1-3/4"

SPRING - [t lever . . v vt e e e e et e e e e e e e e e
WASHER - 3/8 x 11/16" OD
ROD - liftleverpush. . ww s s s vmp s as s mmms ¢ 15 G080 6 ¢ 6 gwm oo
BUTTON -release . .. . v ittt ittt et et e e e e et s e a e an

NUT - lock 5/16 - 18 flang

COVER -lubefitting . .............. ...

DRAWBAR. . .. ...........
LOCKWASHER - 1/2" zinc plate

BOLT - 1/2 x 1" NC hex zi

ed

BN R, N =T RARNa AN Ol =

NN =

May 1981

47




48

Y

AN N

1NN\ \\ (@) >

»

M)
&

A

20\ WL
oz | T
V. oA

N B




D
pe)
142

REF. PART NO.
1 NSS
2 c 12713
3 C 16744
4 D 31945
5 C 13241
6 C 13385
7 221- 844
8 C 13266
9 c 13211
10 C 12723
11 C 16699
12 & 22638
13 C 16700
14 C 22637
15 B 52144
16 C 13196
17 C 13197
18 A 50096
19 192- 19
20 113- 1
21 C 12725
22 C 16339
23 C 14168
24 C 14644
25 C 12551
26 C 12552
27 NSS .
29 NSS
30 NSS
31 NSS
32 NSS
33 NSS
34 28
35 131
36 C
37 C
38 G 25254
39 c 14222
40 C 25258
41 126 128
42 138 319
43 113- 424
43 166- 86
44 192- 23
25177

Printed in U.S.A.

%

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

220 -
222 -
224 -
444 -

CASE - transmission (use C24843 and C24802)
BEARING - flange

BEARING - flanged
SEAL - axle
BEARING - sleeve
BEARING - sleeve
PLUG - filler and drain 1/2""
SEAL - shift rod
BEARING - roller, input shaft
CAP - shift rod

USED PRIOR TO S/N 9748634
USED PRIOR TO S/N 9750308
USED PRIOR TO S/N 9751888
USED PRIOR TO S/N 9753175

DESCRIPTION

SHAFT - axle, short R.H. (220, 222 and 224)

SHAFT - axle, short R.H. (444)
SHAFT - axle, long L.H. (220, 222 and 2
SHAFT - axle, long L.H. (444) . ..

GASKET - transmission cover.

RING - retai PR NG il T
e

FORK - shift
ROD - gear shift. . (
RING - retainin \
GEAR - clust p

COVER - transmission . ... .. . > .
BREATHER - transmission. (@C <)

LOCKWASHER - 1/4" . . (¢
BOLT-1/4x 1/2" NC@ ...........

GEAR :
GEAR - |
z . includes Ref. 34 and 35)

differential cross
- differential cross lock

CREW - 3/8 x 5" NF hex cap
NUT - lock 3/8"” NF hex
WASHER - differential
WASHER - spacer
GEAR - brake idler (also use C25258)
RING - retainer, brake idler
BRAKE DRUM - (also use C25254)
KEY - Woodruff, brake idler
PIN - roll 3/16 x 1-1/4"
BOLT -1/2”

=18 ¥ hex su:comumzssass

49

=y
m
Q
&)

April 1984

A Dm0l R, S A BINADR NN, 2, a N, a2 N 00 N2 =2WNN =



50

| S\ PN

2N R
(£ XN\ \\ () \ <™

2220\00 W
b IV is@ )

|

o

4

SZA

N\

P

N B



REF. PART NO.
C 24843
1 NSS
2 e 12713
3 C 24804
4 C 24803
5 ¢ 13241
6 & 13385
7 ¢ 13266
8 F 7232
9 6 25177
10 221- 844
10 221- 1843
11 G 16699
12 C 22638
13 C 16700
14 C 22637
15 B 52144
16 C 13196
17 C 13197
18 A 50096
19 192- 19
20 121- 21
21 C 12725
29 G 24802
23 G 14168
24 C 14644
25 C 12551
26 C 12552
27 NSS
29 NSS
30 NSS
31 NSS
32 NSS %
33 NSS
34 28- gZZF>
PG
36 C 1
37 C 14223
38 C 25254 %%
39 & 14222
40 C 25258*
41 126 128
42 138 319
43 13- 424
44 192- 23

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

220 - USED S/N 9748634 AND AFTER
222 - USED S/N 9750308 AND AFTER
224 - USED S/N 9751888 AND AFTER
444 - USED S/N 9753175 AND AFTER

DESCRIPTION
CASE ASSEMBLY - transmission

DIFFERENTIAL ASSEMBLY ...............
PLUG - 1/2" fillerand drain...............

SHAFT - axle, long L.H. (220, 222 and\&24)) . . . . . .. ... ..
SHAFT -axle, long L.H. (444) QN - .- . . . ... ...
RING - retainer, axle ...... \ 0 ...............
GASKET - transmission cover.

COVER - transmission . . 7202 o o i o i i i e

BREATHER - transmissj
LOCKWASHER - 1/4

BOLT -1/4 x 1/2" NOAGKN . . . . . o oo oo
FORK - shift . . N Z L e P e
ROD - gear shj NN L S iy oy L

RING - RIOONNT /) 2 6w s s 5 s mm 8 s s s BB Sy s mye e
GEARN 1] 21 S N T R T
GEAR 26 1015} {1/ SO O S

FOOBIT "¢« efwmrg = Tk e o & bolwn bt el

—differential pinion
- differential

SHER - pinion thrust

N - differential cross
PIN - differential cross lock
SCREW - 3/8 x 5" NF hex cap

WASHER - differential
WASHER - spacer
GEAR - brake idler
RING - retainer, brake idler
BRAKE DRUM
KEY - Woodruff, brake idler

BOLT - 1/2” - 13 x 1" hex
LOCKWASHER - 1/2"

*Also use C25254 gear before S/N:
** Also use C25258 drum before S/N:
220 - 9779894
222 - 9781505
224- 9783155
444 - 9784545

CASE - transmission. . . .. L R I e o i o
BEARING - flange.. ... o« .ows s sma s os s dimaiissmsims
BEARING -flange. . ... oot e e e
SEAL-shaft ........ .. .. . . .
BEARING -sleeve . .. ... i
BEARING - sleeve .« «cuisms sms smnsmn smnsmme sims sz
SEAL 2 shift rod: cws i mmsams sma sms sois s s Smamss sms
BEARING -roller ... . i

PLUG - 3/8" filler and drain. . . .. .. oiv.., AN

SHAFT - axle, short R.H. (220, 222 and 27 Q .........
SHAFT - axle, short R.H. (444). .. .. @ B e w s
4

NIIT = ek F/BE NEREX oo o v oo oo e

PIN - ralt 316 ¢ 114" s o v s s c v miwm 5« 6 wom 5 v 5 4w

51

April 1984




52




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC SYSTEM

REF. PART NO. DESCRIPTION

1 (o 153356 SUPPORT -pump mounting .. .. ...,

2 13- 206 BOLT - 3/8"" x 3/4” NC hex. support mounting . .. ..........

3 62- 616 BOLT -3/8” x 1" NF hex soc. hd., pump mounting - - . . ..« .o ..o v .
4 192- 21 LOCKWASHER - 3/8" zincplated . ...

5 H 26492 KEY -square 1/4" x 3/4"” (engineshaft). .. ................

6 C 25207 COUPLING - pump, 9/16"" shaft (220, 222) (See page 550r57) . . . . .. ..
6 c 25208 COUPLING - pump, 9/16" shaft (224, 444) (See page 55 or 57) . . .

6 c 15726 COUPLING - pump, 1/2" shaft (220, 222) repairs page 57B. . ... ...

6 C 17298 COUPLING - pump, 1/2'" shaft (224, 444) repairs page 57B. .. ... ..

7 C 26278 PUMP - hydraulic, 1/2" shaft (repairs page 57B)  .............

i NSS PUMP - hyd. 9/16"" shaft (repairs page 550r57) . ... ..............
8 218- 5065 FITTING - hyd. 3/4" x7/8" “O" Ring . . ... . i
9 218- 5007 40" RING - 5/8” (for:C17263 Hitling) « : & cmiw s 5 s simmm s o mgm e oo
10 C 16794 TUBE - valve to lower motor port (220, 222 and 2249\ - - - - -« o o o o o ..
11 C 16793 TUBE - valve to upper motor port (220, 222 and(@24)N\y. - . . -« - o . ..

12 C 22769 EXCHANGER -heat. : cou s oo wmunsss

20 C 24827 HOSE - suction ....... D R N . St AER S T

17 NSS INSERT - reservoir cap . . . .. \ ..................
18 L 76746 TIE-hoseelamp: . .5 o vt v o AN N Y - e B s w2 ¢ = Bs s
19 C 23326 CLAMP - hose % .....................

il (3 18797 HOSE - hydraulic, pu VE. .o oo O

2 218- 5006 “O" RING - 1/2" (O R P S P
23 C 26182 TUBE - valve to hddte GEE = .o i R e
24 c 16687 TUBE - valye tg/ouess) r port (444)(use before S/N 9766840) .
24 C 25333 TUBE -v \ ey -n’e’ or port (444) (use S/N 9766840 and after)
25 C 25334 TUBE - Dper motor port (444) (use S/N 9766840 and after)
25 C 17898 TUBE - pper motor port (444)(use before S/N 9766840) .

26 218- 5107 FITT tor port, 90° elbow, “O" Ring . . .............

27 218- 5007 \ G -5/8" (for 2185107 fitting) . . .. .............
28 NSS ) - hydraulic control, single spool (220, 222) (repairs page 59)
29 NSS E - hydraulic control, two spool (all models with hydraulic

t) (repairs page 59) (use C27217) . . . . .. .. ...

30 182- 246 ,~%‘CREW-5/16”X11/4”N.C.................................
31 131- 39 ) UT - 1ock 5/16" NLC.ReX -« o o oeoe oo e e e
: 2

32 218 FITTING - hydraulic valve 5/8" x 7/8” “O"” Ring .. ..........
33 218- “O7 RING - B8 ci i i e e e e e e e e e ey e A
34 A 30095 SEAL - motor to transSmission . ... .o bivv v v v v v o EE e
35 & 16697 MOTOR - hydraulic (220, 222 and 224) (repairs page 61) . . .. ...
35 C 14655 MOTOR - hydraulic (444) (repairs page 61) ... .............
36 166- 86 SCREW -1/2" x 1-1/4" N.C. flanged 12pt. ... .. .. ... ......
37 NSS HOSE - rubber, 4" (use C22902 cut to length). . . . . ... ... ....

Printed in U.S.A.

13 214- 254 O A ( @M\ TR
14 D 55911 HOSE - rubber, tank to heat exchanger. (L7 SN -« o o v oo oo oo oo i
15 C 24818 RESERVOIR - hydraulicoil ... . Q¢ NN} - .. el e S T E AT
16 © 25237 CAP - reservoir (includes insert). . \0 ......................

AN @ m s s A NN —am RN s aaaa s =

SR L WWNN =

April 1984




54




ms)
m
L

OOONO TP WN =

10
1
12
13
14
15
16
17
17
18
19
20
21
21

OCo~NoOOTRWN =

use before S/N:

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING (PARKER-HANNIFIN)

220 - S/N 14005348 (FOR 220 S/N 9748821 TO 9749036 SEE PAGE 57)

222 - S/N 14006848 (FOR 222 S/N 9750516 TO 9750723 SEE PAGE 57)
224 - S/N 14007911
444 - S/N 14009356

PART NO.

NSS*

00000000 Z000000m™M

=
w

O0O> >

53109
24861
15731
15732
15733
15734
15735

24862
24863
24864
24865
15737
15738
15739
15740

111
21075
50773
25207
25208

55
70112
15036

DESCRIPTION

PUMP - hyd. 9/16" shaft................
PIN-dowel........ ...
COVER - 10880 .0 i+ s insgre mims s S @5 556
GEAR ASSEMBLY -driven .. .........
“O"RING-cover.........covvuiun..
BODY -pUMP .« ot v v i et e e
COVER-front . ........ oo,
SEAL -shiaft. .....cs06smmemut sws v
GEAR ASSEMBLY - drive (9/16" shaft) .

SHAFT - drive (9/16" shaft). . .......
GEAR -drive (9/16" shaft). . ........

KEY - gear (9/16" shaft) ......... SR I
RING-retaining(9/16"shaft)..@ ) . B

PLATE -wear............

SHIELD -heat. . .......... \0
GASKET. .. ..t RN .
SEAL. . .oscns smumamas 22 \Na ) ps o me
BOLT ............ % .........
KEY - 3/16" square{fok9 "shaft)....

COUPLING - punfp™

COUPLING - p 2 (224 and 444) (for 9/16 " shaft) . .................
HUB : A RTTALA A [ e T e el e F 1 o, e U SRR g -
H > e 17 ) e e et et e e e e e e
SC /16" x 5/16"" NCsockethead. .. ..........c... ...
S (for C25207 coupling) . ..o v i it

- (for C25208 coupling) ... ....

*use C2627 ;200 on 224 and 444

use C262

=
@

00=0=0
w

192-

187-

Printed in U.S.A.

5724 on 220 and 222

HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS

22894
118
26098

22903
22874

25556
1252

SUPPORT - heat exchanger . . ... ......
BOLT -5/16" x5/8" ... ............
SHIELD - heat, muffler. . ... ... ......
BOLT-1/4" x 1/2" hexz.p. ... ... ...
PAD - insulation . o i s vwmw oo oo mmm o -
RETAINER -insulation. . .. ... .......
LOCKWASHER-1/4" .. ...............
WASHER - heat exchanger bracket . ... ..
SCREW - 1/4” x 1-1/2" N.C. flat hd. Phillips

April 1984

55

WN N = =N - =



56




s
m
M

CONNOOODRWN -

REF.

-
OCOwWwoo~NOOOTAWN =

RN S Y
g~ wNn -

PART NO.
NSS

C 20456
NSS

C 20460
C 20461
C 20462
C 24070
C 24071
A 35690
D 58196
221 849
D 58188
C 20464
113- 5
D 58189
C 20455
C 25207
NSS

NSS

A 70112
83- 55

PART N @% DESCRIPTION

NSS* @ PUMP - hyd. (9/16") .. e e e e
F SPRING . v v vos s £5 225 2s S n S s B as LEF P55 5
H 89524 DIAPHRAGM -wearplate. .. ... ... ...
NSS* COVER - front . ... e e
NSS* COVER - 1BAr vt i i it i e e e e e e e st et
H 89540 SEAL -shaft. . ... ... . e
NSS* BODY - DUMD ot e e e e e e e e e e
H 218347 SEAL -diaphragm . ... . .. ..
H 218362 GASKET - back Up. . v o i oot e e e e e e e e
A 21075 KEY -3/16" square x .609. . . ...... . ..
H 218354 GASKET - protector . ..ot i e e a e
NSS* GEAR ASSEMBLY -drive. . ... v i e i e
NSS* GEAR ASSEMBLY -driven . .......ciuuiiiiainnnn..
211- 306 BALL -steel 7/32" . .. e
H 755413 PIN - dowel 1/4" x 1-1/4"" . . ... . . . i
166- 32 BOLT -5/16" - 18x 2-1/2" 12 pt. flange. . .. . .. .........

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING

(BORG-WARNER)
(USED 220 S/N 9748821 TO 9749036)

(USED 222 S/N 9750516 TO 9750723)

DESCRIPTION

PUMP - hyd. 9/16" shaft (use C26278 and C15724) . . .. ... ..
BODY - puUMP . o e e e e e e e

COVER ASSEMBLY - pump (use C26278 and C15724)

GEAR =drive; pumpPic: o s ssmm s ¢ 5 5 ms 5555 gibass o a o
GEAR-“driven, pump . , . . . s cm s« s o gms a5 56 mmm s s 5 os ;
PLATE -wear « . v vt e e e e e e e e e
SEAL -wearplate w:.s: sms sivem memsimas oo saa v ems
SPACER -seal ......ciiiiiiiiii it

RING - retaining
SEAL - “O" Ring
PLUG-pipe .. ... . it

BN = GORIEL s + v o o 2 o
CEAL = SHATE s eie wpmm ot sm oo e
BOLT - 1/4" x 1-1/2"" NC hex, grade@ ..........

WASHER - 1/4" .. ......

HUB - coupling (order ite
HUB - coupling (order it
SPIDER - coupling . .
SETSCREW - 5/1

o 5
%9 LIC PUMP (CESSNA)
fore S/N: 220 - S/N 14005348

222 - S/N 14006848
224 - S/N 14007911

@ 444 - S/N 14009356

*use C26278 and C15724 on 220 and 222
use C26278 and C17300 on 224 and 444

Printed in U.S.A.

KEY -square 3/16" x 13/16".&:-0 ......................
COUPLING - 220,222 ..... OO e e | RPN S e S

- 57

1
1
1
1
1
1
1
1
1
1
1
2
1
4
4
i
1
1
1
1
2

[N NN N N

AN -

April 1984






MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING (PARKER-HANNIFIN)

use: 220-S/N 14005348 and after
222-S/N 14006848 and after
224-S/N 14007911 and after
244-S/N 14009356 and after

REF. PART NO. DESCRIPTION
1 C 26278 PUMP - hydraulic1/2"shaft .......... ... .. ... . oo i,
2 F 53109 PIN-dowel.............. m o o e are e BB AT € S E B £
3 c 24861 COVER = VAT & x s 555 v is s 56 5005 0 00mh Bt 5 10 00 o s e Socon il s o
4 C 15731 GEAR ASSEMBLY -driven ..o
b C 15732 O RING - COVEI ottt ittt ettt e
6 C 15733 BODY: = DUID. ¢ e.cm ez e s e sbui s e 2003 B s o s ol i S Ea
7 C 15734 COVER -froNnt . ... e ettt e e
8 C 15735 SEAL-shaft. . ... i
9 NSS GEAR ASSEMBLY - drive (1/2"' shaft) (use C26278) ...........

10 C 16737 PLATE - wear :

1 C 15738 SHIELD - heat

12 C 15739 GASKET ...

13 C 15740 SEAL....oii

14 13- 111 BOLT ... o

15 C 19207 KEY - 1/8" square x 3/4" lo .

16 A 50773 WASHER .............. XXQ

17 Cc 17298 COUPLING - pump (224, 444) /oY « e et et et o eeeia s

17 C 15724 COUPLING - pump (220, U ) IR S . DET "N .. )

18 c 15724 HUB - pump drive (280CZFN """ . s i cim i com s o
18 C 17300 HUB - pump drive (224, 484) . .. ...,
19 NSS HUB - (order itend(VA0Y. ..o A= W 2 o

20 83- b5 SCREW - set /16" NCsockethead ... ...............

21 C 15036 SPIDER - 224044, . . . ..o

21 A 70112 SPIDERNR200N222Y. . .o

AULIC PUMP (CESSNA)

@ use: 220-S/N 14005348 and after
% 222.S/N 14006848 and after
@ 224-S/N 14007911 and after
244-S/N 14009356 and after

REF. PART NO. DESCRIPTION
NSS PUMP - hyd. 1/2" shaft (use C26278).................
1 F 9883 SPRING viicmimsnnanoms ansmens smeasms smsning
2 H 89524 DIAPHRAGM -wearplate ......................
3 NSS COVER - front (use C26278) ... ..................
4 NSS COVER -rear (use C26278) . . .. ..................
5 H 89540 SEAL-shaft....... ... ... ... ... ... ... .. ...,
6 NSS BODY - pump (use C26278) . .. ..................
7 H 218347 SEAL -diaphragm .................. L
8 H 218362 GASKET -backup .............coiiiiiin...
9 C 19207 KEY -1/2" squarex3/4"long...................
10 H 218354 GASKET -protector ...........................
1 NSS GEAR ASSEMBLY - drive (use C26278)...........
12 NSS GEAR ASSEMBLY - driven (use C26278)..........
13 211- 306 BALL -steel 7/32" .. .. .cooviiinimsansnins invns
14 H 755413 PIN - dowel 1/4" x1-1/4" ... ... ... ... .. .......
15 166- 32 BOLT-5/16"-18x2-1/2"" 12 pointflange ........

Printed in U.S.A.

57B

REQ'D

_ A N) = = 2 e D e D e e e e e e e A N) = e N)

REQ'D

HENN = maama )=

April 1984






CASE MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE
use before S/N: 220 - 9780390
222 - 9782106
224 - 9783598

444 - 9785020
REF. PART NO. DESCRIPTION
NSS VALVE - control, single spool (use C27271 and 2 (218-5154) ...
NSS VALVE - control, two spool (use C27217)* ..................
1 A 60273 RING -retaiNing . co.wvsmsas cnssuvnsns ioesasmins ins
2 NSS SPOOL - motor (order C27217)* ... ..o
3 NSS SPOOL -lift (order C27217)% . ... ot
4 A 7982 SEAL-spool ...................... ERCE ot Ny - e
5 NSS BODY -valve {order C27217)* ... ... ... . ...
6 211- 9 BALL -steel 5/16" (7.94mm) . .....coviiininaan.
7 C 21507 SPRING -relief ......... . R T i e
8 C 17433 SCREW -reliefadjust............. ... i,
9 C 17435 GASKET - relief adjustcap ...............
10 129- 531 CAP-adjustscrew ....................
11 C 26668 DETENT = 8P00| :wx iminismims cusmn s
12 D 86559 SPACER-detent ..................
13 D 86558 SPRING -detentreturn ... ....... AN ... ..
14 D 86557 WASHER -return....... IR\
15 C 21505 SPRING - relief ........... Xx@ ..................
16 211- 7 BALL - steel 1/4” (6.35m N2 iy I, S L N e
17 C 17438 COVER-detent ...... .\ )). e,
18 D 86560 SCREW - detent . . .. % ............. i
19 C 17444 SPRING - detent .. & ..........................
20 169- 114 SCREW - cover . . . .............. e
21 221- 841 PLUG-PIPE . . NG oo
22 C 21506 RETAINER >ba A N e T W s
23 C 21509 jUSKHTBliof ...
24 C, 21508 = GASKETNadjustcap .......ooiiiiii
25 (o 21510 CAP NAQNSEBCIeW . . oot
26 C 26663 = SEHATN&iefball ...
27 129- 166 AR ..o
28 Cc 26665 W -adjust, relief . ... ... ... . ...
29 C 26664 KET-adjustcap ...................... P
30 C 26666 % CAP - adjUSE SCIBW . . .o oo oo e e
C 21504 - relief (includes items 6,7, 22, 23,24and256) . ............
(o 21 IT - relief (includes items 8,9, 10, 15and 16) ...............
G 18% KIT - detent (includes items 11, 12, 13, 14, 16, 17, 18, 19 and 20)

Printed in U.S.A.

*also use (2) 218-5154 when replacing single spool valve

59

REQ'D

—_ e e e N = e e e e L D NN, W am a2 a N 2 D

April 1984



TWO SPOOL VALVE
(Tractors with Hydraulic Lift)

SINGLE SPOOL VALVE
(Tractors with Manual Lift)




CASE MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 59B

HYDRAULIC CONTROL VALVE
use S/N and after: 220 - S/N 9780390
222 - S/N 9782106
224 - S/N 9783598
444 - S/N 9785020

26 26663 SEAT - relief
27 129- 166 NUT - Iq »
28 C 26665 Wex<a , reli

REF. PART NO. DESCRIPTION REQ'D
NSS VALVE - control, single spool (use C27271 and (2) 218-5154) .. .......... 1
NSS VALVE - control, two spool (use C27217)* ... ... .. ... .. ... iei.... 1
1 A 60273 RING-retaining ..ottt e e e 1
2 NSS SPOOL - motor {order C27217)* . .. ... e 1
3 NSS SPOOL -lift(order C27217)% . . . oot e 1
4 A 7982 SEAL -spool ..... o T W M e o don e L, e s 4
5 NSS , BODY -valve (order C27217)% ... . .. e 1
6 211- 9 BALL -steel 5/16" (7.94mm) . ...t 1
7 C 21507 SPRING S TEIEE : it smims o tms o % ams ok s oo s 05 s By e bins 96 5188 2
8 C 17433 SCREW -reliefadjust. . ....... ... i 1
9 C 17435 GASKET -reliefadjustcap ............ooiiiiiiiia.. 1
10 129- 531 CAP - adjUST SCrEW . 0o oo v et e et e e e N ettt 2
11 (& 26668 DETENT -spool ............. ...y, SN o i o 1
12 D 86559 SPACER-detent ...ttt NN e e et 1
13 D 86558 SPRING -detentreturn ............ . (L. N\V ... ... ......... 1
14 D 86557 WASHER -return................ 1
15 C 21505 SPRING -relief ........ e 1
16 211- 7 BALL - steel 1/4" (6.35 mm) . 3
17 C 17438 COVER - detent 1
18 D 86560 : SCREW - detent 2
19 C 17444 SPRING - detent .. . .. 2
20 169- 114 SCREW -cover. ... 4
- 21 221- 841 PLUG - pipe... . . .. 1
22 C 21506 _ RETAINER - bal 1
€ 1
1
1
29 C 26664 : jast cap 2
30 C 26666 : gt screw 1
31 195- 521 SER - return, travel 1
32 C 26382 G - return, travel 1
33 C 26667 ( ACER - return, travel 1
34 193- 524 % REW -returnspacer, travel .......... .. ... ... . ..., 1
35 C 18847 COVER -retuiti, trAVE] : s m s amsms cmias sosms § s @ s ey m e e wems 1
36 211- BALL -steel 3/168" ... 2
(& 2150 KIT - relief (includes items 6,7, 22,23, 24and 25) . . .................... 1
C 21511 KIT - relief (includes items 8,9, 10, 16and 16) ........................ 1
C 18851 KIT - detent (includes items 11, 12, 13, 14, 16, 17,18, 19and 20)......... 1

*also use (2) 218-5154 when replacing single spool valve

NOTE: C27271 Travel control detent kit is available to change this valve
over to the current travel detent style. See page 59D.

Printed in U.S.A. : April 1984




59C




REF. PART
c
1 A
2 NSS
3 NSS
4 A
5 NSS
6 211-
7 c
8 C
9 C
10 129-
1" C
12 D
13 D
14 D
15 C
16 211-
17 c
18 D
19 C
20 169-
21 221-
22 &
23 C
24 6
25 C
26 c
27 129-
28 195-
29 C
30 211-
31 c

NO.
27217
60273

7982

9
21507
17433
17435

531
26668
86559
86558
86557
21505

5
17438
86560
17444

114

841

21506
26665
26664
26666
26663
166
521
27219
7
17443

19 C 17444
20 169- 114
28 195- 521
29 C 27219

30 211-

7

31 C 17443
C 27215

Printed in U.S.A.

HYDRAULIC

CONTROL VALVE

(Service Valve)

DESCRIPTON

VALVE - control, twospool ..................
RING-retaining................oove.t.

SPOOL - motor (
SPOOL - lift {ord

SEAL - SPOOI . .o vvec e wmin s e e e e e L R SR

order C27217) ...........
erC27217) ..o

BODY - valve (order C27217) .............
BALL -steel 5/16" (7.94mm) ............

SPRING - relief

SCREW -reliefadjust ...................
GASKET -reliefadjustcap...............
CAP -adjustscrew .....................

DETENT - spool

SPACER-detent...............ccovu...
SPRING -detentreturn .................

WASHER - retur

S T 1T ) =

SPRING-relief .....................dC

BALL - steel 3/16" (4.76 mm)....... ./
COVER-detent................

N :::::::
RETAINER - ball seat Cdz ‘EQ ..........

SCREW - adjust,

COVER —detont ... ... it e e s e G330 SR @ 9088 38 085 B Em s
SPRING -detent . . ..ot e e e e
SCREWV = COVET .« vttt e e et et et e e et et
WASHER -detent . ...t e e e
DETENT -SPOOI v e wioee e s 5 e 5 8 8 0% 0 605 37 550 60 6 s w8 e E i
BALL - steel 1/4"" (6.35 mm)
SCREW -detent . . ot o e ittt e e e e

SWITCH - neutral start

relig ~=2)).............

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 59D

REQ'D

NN =N = e e cd e 3 e DN = W)= = e N =2 e N) = e By ca N)

= NN=NNN =

April 1984




60




REF.

= 0OWVCoO~NOOTDWN—-

—_

COOCOOONOOOTDS WN =

—_

PART NO.

A
C
NSS
C
C
C
129-
C
195-

132-

138-

OO%OOOUOUZOOOOUOOOOOOOOO

37247
12093

25595
21518
18742
122
19025
521
26
2072

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

SPEED CONTROL

DESCRIPTION

KNOB - speed control . ... ... e

BUSHING - lever
LEVER - speed control (use C27213 and C27215)

HYDRAULIC DRIVE MOTOR

MOTOR - hydraulic, 220, 222 and 224. ((- @ .........
MOTOR - hydraulic, 444 . ..., ¢ N
RING - retaining . . ...... XX@ ..............
SPACER - . N s mmmn ¢ 54 LEEE 4 WE s
SEAL-oil ALY
HOUSING ASSEMBLY (oS o o e e e e
ENDCAP ....... A T o
SEAL - . ............ T T R

SHAFT - coupli
DRIVE LINK

RO
K

ING - sealing

WASHER - back up, .010”

SPRING - cOmpression . . ..o vt i it i i i e eeaa s
WASHER -nylon . . o oo e
ROD -control . . . o e e e e
NUT - 5/16" NF hex, zincplated . ...................
JOINT -ball ... ccmmecss cmmesss wnme 55 mmum s
WASHER = 5/16". . vve oo e wmmd s 55 i mes 88 mam s s £ 65
PIN - cotter 3/32"" x 3/4" . . . ..
PIN -roll 1/87 x 1-3/4" . . . oo e e e e e e e e

DRIVE LI St e o e Rl R
PLATQ%. ..........................
RO BLY - 220,222 and 224 . . ... ... ...

MBLY -444 . . . . ... . . .. e
ifold (also use item 8 before code 86-75) .......

E-manifold. .. ... .. .. ... . . . . . . ...

ANIPOLD ivsnomiomosms ims st iniinuimnsmms s

@2 MUTATORAND RINGSET .. .......... . ...
2 % SLEEVE -220,222and 224 . ... .. ... .. ... ...

SEEEVE A4, vvs s 5 6 s mummn v 55 moms s s« g s 36 @e
BOLT - 3/8" x 3-7/8"" NF hex, 220, 222 and 224 . ......

BOLT - 3/8" x 4-3/8" NF hex, 444 . . . ... ... ........

61

Byl
m
Q
(w)

(e R O G s QS T (T G Qe

R I e, o i Y ) RN B e flay Ee iy i (RO et e e e s e (e

April 1984



62

Ty

; s

. _/’/’””//////,,,/
2 %//

£ Uiy, i




STARTER
REF. PART NO. DESCRIPTION
1 C 24889 STARTER ASSEMBLY . . wvuwe vms sz s ame sms cms s8es masms masms
2 \% 34381 BOLET 2 U v m s 5w s w5 Ao b w5 s it T ettt el s B Ao e e
3 \% 34392 CAP - end .. e
4 \Y 34384 KIT - commutator Cap. ..o i ittt i i e e i e e i e e e nnnns
5 NSS
6 \% 34383 KIT-brush and spring. .. ..ot e et et ennns
7 NSS
8 NSS
9 \% 34382 WASHER »armatureThrust wsws . mws sms sms sms ims s @ m e me o850y
10 C 24890 ARMATURE . . . e
11 C 24891 G I« | Y
12 \% 34386 SPRING = anti-drifl . suimuns showms ams ams sms o s 5o e s @ u 8 e
13 Vv 34387 SPACER - gear STOP. « o v i i i e
14 NSS GEAR -drive. . ......... ... ..
15 \ 34388 NUT -gearstop. ..........
16 C 24892 COVER-dust..................
17 V 34391 SPACER - dust cover. ......
18 NSS BODY -starter ............. :
19 G 24886 BOLT - shoulder 3/8" - 20 x 1-5/dABX. . .
20 192- 21 LOCKWASHER -3/8"......... N\
321- 1834 DECAL - alternator electrical s@.
(&

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

CAP -ccommUTator :wicw: sms sms sms smsems s sEs smasas smRims

KIT -brush holder. . . .. ..o e et i eaas
KIT -hardware . ....co i e e et

24880 DECAL - “DO NOT STRH%
S @5

IZZ@

®

63

REQ'D

B R T S e e Gt QN S S s Sy [, IR

April 1984




64

BATTERY )

START @

IGNITION

IGNITION SWITCH TERMINALS




-

)
m
T

—_
CwWwoo~NOOThWN -

WWWWNNNRNNNNNNN=S = @ @ - =
WN 000N PWN—_LOO0OONDOTPWN -

Printed in U.S.A.

PART NO.

24898
24815
24816
14565
24814
24813
19378
14537
18389

23002
21989
18197
18113
23010
24509
14553
22571
24889
34427
24800
O 231281
34435
24301
27251
\Y 34433
KO 230722
223- 20

PO AOLOO0OO0OITOO0O000Z000000000

24896
2750

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 65

ELECTRICAL SYSTEM

220 - use before S/N 9779977
222 - use before S/N 9781649
224 - use before S/N 9783251
444 - use before S/N 9784625

DESCRIPTION REQ'D

HARNESS - Wite . oot it ittt e ettt e e et e e e i 1
HARNESS = Wile s o smm s oot 5505 815 &m0 5 51606 0050 5005 1 48 5 sy § 80 5 5 s & 8 8 250 1 1
CABLE - solenoid tostarter (black). ....... ...t 1
CABLE - solenoid to battery positive (red) .......................... 1
CABLE - battery negative toground (black) . ........................ 1
CONNECTOR - to stator (included in C24815 harness) ................ 1
CONNECTOR - rectifier (early production) ..............couuuein... 1
CONNECTOR=TIgNISi & dewm: cms smrmme ms smn cmae pos mae mmsmme 405 58 1
AMMETER -30 amps, 12V . .ottt ettt ettt e ettt i e eeeas 1
RECTIFIER - voltage, 12v (early production) (use C27509) 1
SWITCH - neutral start (includes wire) > 1
INSULATOR -locator. ........covvvnn. 1
BATTERY -12v . ... . D 1
CAP -battery .................. 6
SWITCH ASSEMBLY - ignition (in udes@nd lockwasher) .. ......... 1
KEY -ignition............¢ NN 5 AT s AR SEE Al e SRS 4 Ae 1
SOLENOID - start 12v. . . ... . . \ S e e e A 1
HEADLAMP ASSEMBLY - ' page69 ) .............. ..., 2
STARTER - bendix drive (r60AHRPEGe B3) - .« o oo veeee e e 1
STATOR ............ ce o) ko onn s e B i ® memE B DB G REE DS 1
SWITCH - neutral starfyBPON. . . .. .. ... ... Y TN I o o e 1
COIL - ignition, 1 i dbs bracket) ... ... 1
BRACKET - L1 Y [ eSS S et o) S e e 1
SPARK Pl GASKBEL. |+ oo e i mrmne e e GEE PG EEMLE 1
1

1

1

1

1

1

1

1

1

April 1984



BATTERY
LIGHTS

57

Q '
IGNITION

IGNITION SWITCH TERMINALS

START

66




REF. PART NO. DESCRIPTION
1 C 25564 HARNESS - wire . . ..o o e e
2 C 24815 HARNESS -wire . .. ..o e
3 C 24816 CABLE - solenoid to starter (black). . ....................
4 C 14565 CABLE - solenoid to battery positive (red) ................
5 C 24814 CABLE - battery negative to ground (black) . ..............
6 € 24813 CONNECTOR - to stator (included in C24815 harness). . . . . . .
7 C 25486 CONNECTOR - rectifier ........ P o R L W I
8 C. 14537 CONNECTOR - lights . v e e e e
9 c 18389 AMMETER -30amps, 12v . ... oo oo
10 Cc 27509 RECTIFIER - voltage, 12v. ... .. ..ot
11 C 23002 SWITCH - neutral start {includes wire)
12 C 21989 INSULATOR -locator. . .....ovvvvn.. a
13 € 18197 BATTERY = I2V-: suwcmuisms sms oo
14 C 18113 CAP -battery ............ >
15 C 23010 SWITCH ASSEMBLY - ignition (i
16 A 24509 KEY -ignition........... \
17 NSS SOLENOID - start 12v (use
18 c 22571 HEADLAMP ASSEMBLY, %epairs page69)...........
19 C 24889 STARTER - bendix drj {% page 63) . ...............
o 20 34427 STATOR........ . .............. it DL PR
=21 (@ 24800 SWITCH - neutral GaRtBTO . . .. .. e
22 KO 231281 nehudes bracket) ........ ... ... ...
23 A 34435 TG : cos sms smms vmimus vmsams tus
24 C 24301 cludesgasket). .. ......... .. ... .. .....
25 A 27251 GASKEINspark plug . . ... ..
26 V 34433  KIT-\Righ\tehsioncable. .. ... ... ... .. . ..
27 KO 230722 = CHYORNZER . .. ous sme swvows smp smu 5 on sams s sma smn
28 223- 20 '> 20 amp (included in harness)  ..............
29 NSS A\VBREAKER CONTACT ASSEMBLY - ignition (repairs page 71)
30 C 25563 % E - solenoid to microswitch . ... ....... ... ... .....
31 - c 253 CONNECTOR - from Stator ... ............oooeeueneon..

A~

Printed in U.S.A.

©

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM

220 - use S/N 9779977 and after
222 - use S/N 9781649 and after
224 - use S/N 9783251 and after
444 - use S/N 9784625 and after

67

G o s emaifony ma sy oea s ww S NOLE s s () adlvans e oo sl e wll ced et = el

April 1984







CASE 220, 222, 224 AND 444 COMPACT TRACTORS 69

ELECTRICAL SYSTEM HARDWARE

REF. PART NO. DESCRIPTION REQ'D
1 C 23330 NUT = SWitch moUnting. « « s vsw s sws ot ius ms s s wms e ih o masmsss 1
2 (68 23012 LOCKWASHER -internal tooth ... ... .. ... .. ... . . ... . ... 1
3 131- 629 NUT -speed type “U’ . .. e e 4
4 187- 1334 SCREW - #8 x 1/2" self tapping, rd. head Phillips . . .. ................. 4

C 22571 HEADLAMP ASSEMBILY - vicnws cumsmms sa sms 10t iae s megmssassmsu 2
5 NSS RECEPTACLE - headlamp (order C22571). ... ... iiiii i e 1
6 A 41264 BULB -headlamp . ... ..ot e e 1
7 C 14304 GASKET = headlaMipi: s cus cmssmes ams 5o im i e vos § 8o s e @msmm: 2
8 C 22573 LENS -headlamp .. ... . 1
9 113- 1 BOLT-1/4" - 20X 1/2  ReX .ottt et e e et e e e e 2

10 193- 57 LOCKWASHER - 1/4" external tooth . . . ....... ... .. ............... 5

1 129- 101 NUT - 1/8" - 20 NeX. o oottt e e e e et e e e e e e e e e e e e 3

12 111- 139 BOLT-1/4"-20x 1" rd. headsg.neck ...... ..o .. 2

13 192- 19 LOCKWASHER - 1/4". . ... ... ... . ... ... ... 2

14 129- 162 NUT-5/16" NFhex .........cc..ooou.... 2\ 2

15 129- 37 NUT-#10N.F. hex................... = ; 2

16 193- 99 LOCKWASHER -#10 .. .............. 2

17 111- 202 BOLT - 5/16" x 3/4" N.C. rd. head sq. n@ ....................... 1

18 111- 108 BOLT - 1/4"" x 3/4" N.C. rd. hea ECRNSY . . 1

19 129- 102 NUT -5/16" NChex ......... CX Qs tmn v it . 5ok s Poe TR B R 1

20 182- 10 SCREW -#4-40x 7/8" N.C. pdti hegdd. . .. ..ot e 2

21 129- 13 NUT-#4-40hex ..., .... NS 2

22 192- 13 % 2

23 C 24069 1

24 187- 1844 1

25 22- 58 2

26 113- 3 2

27 193- 29 2

28 113- 17 1

29 C 10836 2

30 187- 1908 2

C 19521 1

Printed in U.S.A.

April 1984




70




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

D70115 FLOOD AND TAIL LAMP (OPTIONAL)

REF. PART NO. DESCRIPTION ‘ REQ'D
1 D 70115 LIGHT ASSEMBLY -floodand tail . ............. .o, 1
2 A 25213 RETAINER -sealed beam . .. ... it i 1
3 A 40855 LAMP - sealed beam #4400X . . . ottt 1
4 33686 BULB - tall #1141 i s i e e e vs e cn s s s e me s ms vh s 1
5 NSS BODY - light (order D70115 light assembly) . ... ..... ... ........ 1
6 193- 543 SCREW AND LOCKWASHER -#8-32x3/8"N.C.........covuu.... i
7 A 34046 BRACKET -mounting .. ... e e e 1
8 113- 209 BOLT -3/8"x 1-1/2" N.C. heX ... oottt e e 1
9 192- 21 LOCKWASHER = 318" .= . frs s uises v oot 5 5 505 6 0 0007 shber s 0 5, 8 5 0 € 5% 506080 § 30 0 3 1

10 129- 103 NUT = 3/8 NG B s o s s ot e o s B s on s s s s aei™s i s i 1

11 10923 WASHER - bearing . ..o oot i e e e e 1

12 192- 23 LOCKWASHER - 1/2%: : o7 tw st s b smms b oo o e o hs 5 6, 0 h 600 68 561 8 1

13 129- 105 NUT - 1/2"" N.C. hex ' 1

BREAKER CONT <

1 NSS LEAD - breaker contact
2 NSS BRACKET - breaker
3 \Y 34421 SCREW - #10 x 3/8"
4 KO 275182 RETAINER - wir
5 vV 35060
6 C 26518
7 187- 408
8 173- 224
9 193- 20

10 (& 24135

11 C 27440

_e e e e e DN s

Printed in U.S.A. April 1984

71




72

AUTION

OFF

LIGHTS —Qg

IGNITION — "2

START — ©

S § oN i B
-
ATTACHMENT TRAVEL CONTROL
DRIVE i

NEUTRAL

y B

4AMME'ER i

&
S

CLUTCH
BRAKE

RANGE SELECTOR

g ©

KEEP ALL SHIELDS IN PLACE

BEFORE STARTING ENGINE: DISENGAGE ATTACHMENT DRIVE AND
PLACE TRAVEL CONTROL LEVER INTO NEUTRAL.

TO PARK TRACTOR: PLACE TRAVEL LEVER INTO NEUTRAL, SET
PARKING BRAKE, DISENGAGE ATTACHMENT DRIVE, SHUT OFF ENGINE
AND REMOVE IGNITION KEY.

WHEN OPERATING ON INCLINE, PLACE TRANSMISSION IN LOW RANGE
STOP ENGINE AND WAIT FOR ALL MOVEMENT TO STOP BEFORE
DISMOUNTING TRACTOR, BEFORE SERVICING OR MAKING ADJUST
MENTS TO TRACTOR AND/OR ATTACHMENTS

KEEP PEOPLE AND PETS A SAFE DISTANCE AWAY FROM THE MACHINE.

ATTACHMENT.
LIFT

RETARD

4

FORWARD.

2

THROTTLE

oIL oNLY

[PARKING BRAKE]

v B




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 73

DECALS

USED PRIOR TO S/N:

9749188 — 220

9750875 — 222

9752340 — 224

9753695 — 444
(English)

REF. PART NO. DESCRIPTION REQ'D
1 321- 2677 DECAL < CASE . foNUBE v vovv Ceee e e s s SR B W B 1
2 321- 18 DECAL: - GaSOUE: wne e oo siis 5ras 43 s@s smr LSBTV ES CMs E85 LUEE 18 59 1
3 321- 4767 DECAL - hydraulic reServoir o 7 coius <o s o5 5w s mnls sme sm s m s owos 1
4 321- 3585 DECAL - instrumentpanel. .. ...t e 1
5 321- 1788 DECAL - shift range. . . ..ottt e e e e e 1
6 NSS DECAL - parking brake (use 321-6227) 1
7 NSS DECAL - clutch, brake (use 321-6227) 1
8 321- 4162 DECAL-hood top, 220. . ...............> ey 1
9 321- 4163 DECAL - hood top, 222. . ... ......... . 1

10 321- 4164 DECAL -hood top, 224........... (7 \= 1

11 321- 4165 DECAL - hood top, 444. .. .. .. . @ 1

12 321- 4155 DECAL - hood, R.H. (shown) .X\o 1

13 321- 4156 DECAL -hood, L.H. . ... ... 1

14 321- 4147 DECAL - fender, 220" . . oo NN - D F v oot e e e e 1

15 321- 4150 DECAL - fender, "222" % .................................. 1

16 321- 4151 DECAL - fender, “224' N0 &/ . . e 1

17 321- 4152 DECAL - fender, "4 PANE e E itiene wtar s omrn e s ek s s 1

0
%@ng English)

2 321- 4728 RUOTHHE 515 sime smp goms = mom emmm 2o s s s o dhon < oma B0t o 5l o v e o 1

3 321- 4764 yaAraulic reservoir. . .. oot e e 1

4 321- 4734 sinstrument panel . ... e 1

5 321- 4693 = SITErANge : s 5 swsimains samesmaerss srsmms se s mba@s s 0i0a 1

6 321- 4697 PCAL =parking brakié « .o cms sms commemmommsmis o5 s s Fae e s 1

7 321- 632@ DECAL -clutch, brake . . ... .. o e 1
Printed in U.S.A. May 1981




74

; KEEP ALL SHIELDS IN PLACE
BEFORE STARTING ENGINE: DISENGAGE ATTACHMENT DRIVE AND
PLACE TRAVEL CONTROL LEVER INTO NEUTRAL.
YO PARK TRACTOR: PLACE TRAVEL LEVER INTO NEUTRAL, SET

PARKING BRAKE, DISENGAGE ATTACHMENT DRIVE, SHUT OFF ENGINE
OFF AND REMOVE IGNITION KEY.

uekts — QS WHEN OPERATING ON INCLINE, PLACE TRANSMISSION IN LOW RANGE

= STOP ENGINE AND WAIT FOR ALL MOVEMENT TO STOP BEFORE
DISMOUNTING TRACTOR, BEFORE SERVICING OR MAKING ADJUST
IGNITION — "% MENTS TO TRACTOR AND/OR ATTACHMENTS
KEEP PEOPLE AND PETS A SAFE DISTANCE AWAY FROM THE MACHINE

START — ®

FLOAT

oweR

ATTACI
D!

HMENT TRAAVEL CONTROL - ATTACHMENT
IVE LIET.

%‘:‘\\\\\\\\\ilﬂllf///////;ﬁ I_r;—e

THROTTLE

ﬁ AMMETER

® O | \\
EARETCS

Oy [F=E G
@ @&5 Y [

e < .
CASE iﬁDDDDDDDU

s
@574‘1

hydriv hydriv

(1D

hydriv hiydiilV;




3]
m
€

—_
QWO ~NOOTHWN—-

Py
A WN =

—_
COWO~NOOOPWN =

Shay ) W s
A wWN -

Printed in U.S.A.

PART NO.
321. 5097
321- 18
321. 4767
321. 3585
321. 1788
NSS

NSS

321- 5103
321. 5104
321- 5105
321- 5106
321- 5100
321- 5101
321- 5040
NSS

321- 4728
321- 4764
321. 4734
321- 4693
NSS
321- 6324 %
NSS

NSS

NSS @
NSS

NSS

NSS

NSS

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

75

DECALS

USE S/N AND AFTER
9749188 — 220

9750875 —

222

9752340 — 224
9753695 — 444

(English)

DESCRIPTION
DECAL - “Case™ seat: Dacks s tehs s s v s SR emme s s 5@ s 5@ e e wim s diorn oo

DECAL - gasoline. . . ..

DECAL - hydraulicreservoir . . .. ...t i e
DECAL - instrumentpanel ... ....cociiitiitinernnnnerinaeaenan

DECAL - shift range. . .
DECAL - parking brake

DECAL - clutch, brake (use C27481)

DECAL - hood top, 220
DECAL - hood top, 222
DECAL - hood top, 224
DECAL - hood top, 444

DECAL - hood L. H. ..

DECAL - hood R. H. (shown)
MEDALLION - “CASE" % '

S ,

- shift range. . .
- clutch, brake.
DECAL - hood top, 220
DECAL - hood top, 222
DECAL - hood top, 224
DECAL - hood top, 444

DECAL-hood R. H. (shown) ... .o ii i et

DECAL - hood L. H. ..

- parking brake (use 321-6324) .. ... ... ...

o
m
Q
O

(use C27481)

)

PRI G QU G ST QU I G S U I N ¥

April 1984



2

b
™
]
Ui

Wl
T

76



CASE 220, 222, 224 AND 444 COMPACT TRACTORS

K8 WHEEL WEIGHTS — MODEL 220, 222, AND 224

REF. PART NO. DESCRIPTION

1 NSS WEIGHT - wheel 55 Ib. (Order as Machinery Item)

2 131- 1182 NUT-1/2"NChex 1oCK . v v oo ittt e e e e e e e e e e e e et e e e e e e
3 195- 533 WASHER - 1/2 i e e e e e e e e e e e e e e e e
4 111- 521 BOLT-1/2"x7" Rd.headSg.neck . . . . .. ... . i,

K10 WHEEL WEIGHTS — MODEL 444

131- 1182 NUT-1/2"NChexlock ............

S WwN -

Printed in U.S.A.

NSS WEIGHT - wheel 75 Ib. (Order as Machinery |

195- 533 WASHER -1/2". . . ... ... ...
111- 525 BOLT - 1/2" x 6" Rd. head Sq. neck . @

July 1982

77

0 00 00N



78




REF. PART
1 C
1 C
-2 219-
3 C
4 132-
5 132-
5 132-
6 C
7 C
8 13-
9 131-
10 C
1 A
12 C
13 132-
14 195-
15 C
16 c
17 195-
18 C
19 129-
20 C
21 13-
22 131
23 195
24 Cc
25 C
26 C
27 218
28 C
29 Cc
30 NSS
31 C
32 C
33 C
34 Cc
35 A
36 A
C

NO.

19661
18808
404
18251
310
361
310
17249
17250
207
1181
16163
37247
12093
26
533
21518
25595
521
18742
122
19025
207
1181
104
26185
26188
27217
5056
17224
17734

16133
19104
17732
14970

7623
30971
13106

<

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL J30 HYDRAULIC LIFT

DESCRIPTION

ROCKSHAFT ASSEMBL

ROCKSHAFT ASSEMBLY - (220, 222 and 224) shown . .. ..........

FITTING - lube . . . ...
PIN - cylinder to lever. .
PIN - cotter 1/8" x 1", .
PIN - cotter 1/8" x 2-1/2’
PIN - cotter 1/8"" x 1"". ..

BRACKET -mounting, top . . . . . . . . i e e e e e e
BRACKET - mounting, bottom. . . .. .. .. .. ... .. ... ... ... .....
BOLT-3/8"x 1" NChex . ... ... .. ... ...

NUT - 3/8" NC hex . ..
LEVER - lift control. . .
KNOB - control lever. . .
BUSHING - lift lever. . .
PIN - cotter 3/32"" x 3/4"
WASHER - 1/2. .. ...

NUT - 5/16 NF hex . . .
BALLJOINT .......

BOLT—3/8”x1”NChex.::::XX?::::::::::::::::::::::
LOCKNUT - 3/8" NC hex . .. ..........................

WASHER - 3/8" x 1-1/8"
BRACKET - cylinder . .
PIN - cylinder foot

FITTING - valve (
HOSE - short

*also requires D63720 pin before S/N:

220 — 14005176
222 — 14006635
224 — 14007760
444 — 14009197

Printed in U.S.A.

Yolddd)io o cioiin i iieiee iy

" (early production) ... ................

N e e e e e e e e N = = = N NN = e o =2 s e e A DD NN = = () e e

April 1984

79

REQ'D




80




e

REF. PART NO. DESCRIPTION
1 (6 19740 HITCH PLATE ASSEMBLY. .. ......
2 219- 405 FITTING-lube.................
C 24447 ROD ASSEMBLY - 1ift R\H. ... e e
3 C 14722 NUT - liftrod . .. ... ... .. ... ..
4 C 14724 ROD ASSEMBLY - R.H. lift . .....
5 138- 308 PIN-roll 1/4x 3" .. ..........
6 132- 91 PIN - cotter 3/16 x 1. . .. .........
7 195- 541 WASHER -plainb/8”.............
8 C 14715 ARBM =1t ;i sdunscnsmmmwes s s nas
9 C 14991 CHAIN - stay 19 links . ... ........
10 113- 118 BOLT - 5/16 x 5/8" hex, zinc plated . . .
11 131- 176 NUT - lock 5/16"  NChex ..........
12 B 52118 PINiEKIK - o5 wmmar e s wnmmes s mas
13 A 30338 PIN-Kklik ........ .. ... .......
14 C . 14725 :
15 C 14717
C 14712
16 C 14703
17 C 14709 BALL END ASSEMBLY R.H. THRE
18 C 14710 BALL END ASSEMBLY L.H. T
19 138 59 PIN - roll 1/8 x 7/8'" (early pro i
20 C

[@XeXe)

132-
13-

AP wWN -

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 81

H26 AND J26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS

RE
nb ......................
16128 PIN-clevi55/8x3"........ ........................

REQ'D

PN = e e e =S ONNN =SNG - e e N =

H26 AND J26 ('\ POINT HITCH
CYLINDE R . AWBAR MOUNTING
19740 HITC \SSEMBLY ........
19481 PIN - linder mounting . . ... ..
14976 #”/cylinder mounting . ... ...
310 ter 1/8x 1. . oo .o
417 - 1/2 x 1-1/4"" NC, hex, zinc plated

N D — = e

April 1984






CASE 220, 222, 224 AND 444 COMPACT TRACTORS 83

MODEL H26 AND J26 THREE POINT HITCH AND
HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO. DESCRIPTION REQ'D
1 221- 1139 NIPPLE - 1/4 x 38" e 1
2 221- 1375 ELBOW -900 . . . 1
3 C 25369 HOSE - hydraulicshort . . . . .. ... e e e e e 1
4 C 25368 HOSE - hydrauliclong . . .. . .. e 1
5 218- 5291 FITTING - tee (Includes 218-5004 ““O"’ ring)(early production) . ... . ... 2
6 NSS CYLINDER ASSEMBLY - (order (1) C19480 cylinder and (1) S10817 pin) 1
7 C 19476 BODY - cylinder (alsouse S10817 pin) .. ... ..... ... ......... 1
8 C 19469 ROD AND PISTON ASSEMBLY. . . ... ... . . e 1
9 C 14692 FOOT -cylinder .. ......... "y o e R o B R A 1

10 C 14970 SEALSWIDEr & s smivismums &5 omE® ¢ Lusmns 2§ G@mE o8 5 5 wE 86 1

11 A 7623 “"O"RING . ............ 5w s mmon e o e el b MBEG 3 HEE 1

12 A 30971 “O"RING ... e 2

13 218- 5479 FITTING - tee, swivel (late production) 2

Q\\o
MODEL F QH ADAPTER
o Q

1 C 14872 BRACK % AADLEE © o o e 1

2 C 14568 PIN - dpamdar > . . . o 1

3 113 425 BObi "NChex, zincplated . . . .. ... ... . . ... . .. ... ... 4

Printed in U.S.A. : April 1984






REF. PART NO.
1 @ 22218
2 C 14457
"2 C 25371
3 195 541
4 C 10898
5 C 14459
5 C 25789
6 13- 410
7 192- 23
8 C 25382
9 13- 417

10 129 105

11 195- 545
12 132 306

13 22- 844

14 C 14568

15 c 23707

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL J22, J24, K22 AND K24 SLEEVE HITCH

DESCRIPTION

HITCH FRAME ASSEMBLY (444)(J24,K24). . .. .. .. ......
ARM-1ift (J22,J24), .. oo o vvwn o s s s mummn s s s s wman
ARM - 1ift (K22, K24) . .. .. i e
WASHER - plain 21/32" . . . . ..
PIN -safety. . . . . oo e
BRACKET - hitch mounting R.H.shown . ..............
BRACKET - hitch mounting L.H. . ...................
BOLT - 1/2x1-1/2" NC hex, zincplated . . .. ............
LOCKWASHER - 1/2"” zincplated . ... ................
PLATE - liftlever. . . . .. . i e e e e e e
BOLT-1/2 x 1-1/4" NC hex, zincplated . . . .............
NUT -1/2""NC hex, zincplated . . .. ..........c........
WASHER - plain 3/4" zincplated . . ... ...... ... . ......
PIN - cotter 3/16 x 1-3/4" . . . . . . . . i

BOLT - 1/2 x 2-3/4"" NC hex, zin¢ plated . . . ...
PIN -drawbar . . .. .. .. .. .. .......... =
HITCH FRAME ASSEMBLY (220, 222 and

85

S L2 NNNAN_,OOOR 22NN = =

April 1984



86




REF. . PART NO.

1 C 16581
2 C 17161
3 C 17162
4 113 417
5 195- 533
6 25- 108
7 192- 23
1 Cc 17859
2 C 17863
3 C 17860
4 C 17636
5 111- 371
6 113- 207
7 129- 103
8 192- 21
9 195- 525

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL H18 FRONT END WEIGHT BRACKETS

DESCRIPTION
BRACKET - mounting

BRACKET - weight mounting

MODEL H13WEIGHT BOX ©§ z

FRAME - weight box ... ...

BOX - weight Q\ ...............
SUPPORT - weight box . . Nl 54 nnmp s vpase 13

PLATE - hitch. . ... ..
BOLT -3/8" x 1" rou

BOLT-3/8" x 1" NAGEKANY. . ... ... .. .. S
NUT - 3/8" NC h X)L S e

LOCKWASHER /BN . - - o oo e
WASHERQB\” e/ T R n L e e

o

BRACE - 108  « v v v v v e e e i e,
BOLT - 1/2 x 1-1/4" NC hex, zinc plated - . . . - -+ o ..
WASHER - 1/2" zincplated . . . .. ... i
NUT - 1/2" NC hex, zincplated .. ... ...............
LOCKWASHER - 1/2 . . e e

87

NNNDPDW=m = —m -

~ April 1984




88

b
PR .2 d1
AV S QI)
N

—~ e 2
~ e ~ Ja
VAN S — s

Bl 3 )‘7\ 1
ANC L ~
~~ ) AN
i)
N P4
AT P
LN Y PR e NS

R e
AR, ]
>y

S )
S I DRSNS OIS T
S [\ =24 e st 7 5%
N ~

Y e~

K7y
N

N i £
s

a

—

AV
< wrm

&l

\

S n
L AT
N ¥

> 11
NN




N

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

J17, K17 AND L17 HYDRAULIC PTO KIT

REF. PART NO. DESCRIPTION
1 C 18281 VALVE -PTOcontrol (J17, L17) . . .. oo
-2 218- 457 FITTING - straight 3/4"" NPT x 5/8" tube. . . ...............
3 218- 494 FITTING - elbow 90° 3/4" NPT x5/8" tube ... ............
4 218 927 FITTING - elbow 90° 1/2" NPT x 1/2" female NPSM swivel . . . . .
5 C 23337 BRACKET -valve MouUNting . .« v v v i v i e et eeeiee e e v
6 13- 206 BOLT -3/8 hex NC x 3/4" . . i ettt
7 192- 21 LOCKWASHER - 378" s simw ¢ 5 5 s aviimi s & 5 % SEam & s o 5 i
8 o 23888 TUBE - PTO valve to travel control valve (J17, K17) ... .......
8 Cc 25343 TUBE - PTO valve to travel control valve (L17) .................
9 C 25344 TUBE - pump to PTO valve (L17) ... ..o
9 C 23962 TUBE - pump to PTO valve (J17, K17). . . . . . ... .
10 218 5232 FITTING - 90° swivel elbow 37° x'37° flare 3/4"" NPT x 5/8" tube
1 113- 103 BOLT -5/16" x 1" NChex . .. .o o e i e e
12 195- 521 WASHER -5/16" . . . . ...
13 192- 20 LOCKWASHER -5/16"" . ... ..........
14 NSS VALVE - control (K17) (use C18281)

Printed in U.S.A.

89

_-— ) W W s = e S A S I

May 1981



90




9
CASE 220, 222, 224 AND 444 COMPACT TRACTORS !

J17 AND L17 HYDRAULIC PTO VALVE
J17, K17 AND L17 LEVER ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
. G 18281 VALVE -control . cu s %« wwms 8 v 5 o mms £ 55 &Sm0 8§ 5 mm o oo e 1
2 C 11891 SEAL = HBUD. « iivier v o vt s 5 o e x mimmin n e e e R P RBEE 3 E B 2
3 132- 5 PIN - cotter 1/16" X 1/2" i i e e e e e e e e e e e e e et 1
4 36627 PIN -handle . .. oo e e e e e e e e 1
5 C 19422 BRACKET -handle. . . «: ssw ¢ 3 mmmg s 55 58mm s s 8 Gomm o o o wo 1
6 71- 410 SCREW - 1/4" x 5/8" NC fillisterhead. . . .. ... .. 2
7 36628 LOCKWASHER - 1/4" . . e e e e e e e e e e e e it 3
8 NSS BODY AND SPOOL ASSEMBLY (use C18281 valve) . . ........... 1
9 C 11895 ADAPTER - SPOO) . ¢ . ¢ somlim & 28 sgas £ ¢ § S mE5 5 &8 smmm ¢ o+ w 1
10 195 102 WASHER -plaitn T4 | oo o o i = e e B 55 55 B A 3 8 58 1
11 75- 48 SCREW -1/4" x 1/2" rd. hd. machine . . . .. .. ... ... 1
12 C 11893 BONNET ~detent: : : o omwm o8 v 5 mmmeas s swiwm s o o mwm oo s o ommmn 1
13 C 11901 PUN = QOEIE oot v o o0 0 wiomen 0 s o = it £ 8 5 ¢ BEE 5 £ 8 8 SESE & 2 5 0 eme 1
14 C 11892 SPRING -detent . .. ..... f R S 1
15 C 11886 WASHER -detentspring . . .. ......... 1
16 C 11887 CAP-detente wm 222 s mman ¢ 75 mmme = & 1
17 169- 88 SCREW - bonnet #8-32 x 2" fillister hea 4
18 C 19423 LEVER -valve. . .. ........... 1
19 221- 1842 PLUG -relief 3/8" NPT. .. ... ... - 1
20 D 39712 SHIM - .010" thick. . ... .. NU RN El o APTTENN e G - o B UAR
21 T 40189 SPRING -relief ... ... .... \Q ...................... 1
22 A 55894 SHIM - .020" thick. ... .. NN, o e e w e R F P wEEE § s UAR
23 211- 11 BALL -relief 3/8" . . . S NN L)) e e e e e e e e 1
24 C 18417 SEAT - relief % 1
25 A 27891 “O" RING - relief se 1
26 A 37247 KNOB - hand thr \ 1
27 C 26266 BUSHING - nylé 1
o @
X&YDRAULIC PTO VALVE
1 NSS Zcontrol (use C18281 valve) ..o oot 1
2 NSS BODY - valve (order C18281 valve) . ..o 1
3 NSS SPOOL - valve (order C18281 valve) . .« oo v i 1
4 195- 5 % VWISSHER & SPO0) s « o & s st o' ¢ 8 i1 5 5.5 8 655 2omak oo o o wim s m s £ 2
5 H 202 RETAINER - sp00l . .ttt e e e e e 1
6 173- SOREW ~ BT v e e v e ee fie v e s onims sm i n o e wom e G 5 o R R 1
7 NSS COVER - detentandireliets . cos vnisumoma sv s sms smme sms sas smasn 1
8 NSS SPRING - detent « v oo et ettt e et e e e e 1
9 211- 7 BALL -detent, 1/47 steel . o oo e et e e e e 1
10 113- 3 BOIE=1/4"" < 20 5 B4 X 50 o v v voei v ime e 5o diis % 8 G EEE s s 4
11 192- 19 LOCKIWASHER - TJ4™ | iu s sas imms vms cons s s s as smm s gas wni’s 4
12 H 355692 SEAT - relief oo e e 1
13 NSS SHIM - pressure adjust  « o .vv cwme ime ime s @i s em b imh wns B s 1
14 NSS DTN =TT S e oo cim s R e 1
15 211- 103 BALL - relief, 57167 steal i ws smwimw s swn s mas suis o o s wo 1
16 NSS i SPRING - relief ottt e e s 1
17 NSS VEPACKING os v oo e e iommon i s e e mnie s o somars 6508 605 5800 1
18 NSS WASHER “backtp v ciimview s o e vl wiis Gis smm s s sms fas 1
19 L 32176 O BING o oe em i S S S R A S W RE & ST e 1
20 A 15888 SOIRINGE & ;52 okt s o 1 o et 8 e e g e e et et 1

Printed in U.S.A.

April 1984




|

{

|

i

|

|

1
P i
|

|

i

1

l
-
1

1

i




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL L19 AND M19 FLOW CONTROL VALVE KIT

REF. PART NO.
1 C 23618
A 27365
F 62023
2 C 18720
3 A 61683
4 13- 12
4 13- 15
5 131- 1180
6 218- 486
7 218- 445
8 C 25390
9 C 23407
10 Cc 23600
11 C 26181
12 C 18721
13 214- 254
14 Cc 25392
14 C 23879
15 C 21592
16 C 25391
17 13- 2
Cc 18719
321- 4699

DESCRIPTION
VALVE - flow CoNtrol « - v e o o i i e et e e e e it e e
“O" RING -shaft 3/4" x 15/16" . . oo e e e ae s

RING - retaining-shaft 867 I.D. ..... ... ..o
LEVER -valve . « « o o i i e et e e e e e e e e
KINOB - leVer. « oottt e e e e e e e e e e e s
BOLT -1/4" x2-1/2"NChex (L19) . . . ..o
BOLT-1/4"-20x 2-1/4" NChex (M19). ... ... ..ottt
NUT-10ck 1/87" NCheX . . v v i e e ittt it e s e e e aes
FITTING -elbow 900 1727 NPT . . oot e e e e
FITTING -straight 1/2” NPT . . . .. oo e e e

TUBE - flow control valve to tube
TUBE - bypass to returnline ............
TUBE - valve to tractor valve . ... .......5%

TUBE -heatexchanger . . ........... Q
HOSE -return . . ... ........... @

CLAMP -hose . . .. ......... - - .

TUBE - PTO valve to tube (M19 xo ..........................
TUBE-PTOvalvetotube (LTOIaNN\ Y. . . o i it i e e i e e e aas
SPACER-(L19) . ..... %@ ..........................

BRACKET - mounting ( :
BOLT - 1/4"" - 20 x 5/8~

DECAL - valve, ’

B
O

¢
@

Printed in U.S.A.

(MIG) «eveseensine e anonenenens
(English) - . oo e

'S|
DECAL - valve, “ ? 1 Eah] 5 g S s om0 e

93

o
m
Q
o

_m, SN N s =N e e em e A NDANN = =N =

April 1984







N

X
m
anl

OO0O0O0O0O0000

218-
218-
218-
218-
10 218
11 218-
12 218-
13 218-
14 218-

O©OONODORWWWNNN -

O wWwN =
0000

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

L7 HOLDING VALVE (220, 222 AND 224 ALL)

L9 HOLDING VALVE (444 BEFORE S/N 9766840)
M9 HOLDING VALVE (444 S/N 9766840 AND AFTER)

PART NO.

24995
24990
24992
25341
25342
24991
24993
24994
5062
5007
5066
5006
5117
5006
5404
5006
5251
5007
7623

DESCRIPTION

VALVE - holding (includes “O” ring). . .. ....ovivnenn s,
TUBE -valve tovalve (L-7) ... .o e e
TUBE -valvetovalve (L-9) ... ...
TUBE -valvetovalve (MO). ... oo e e
TUBE -valvetovalve (MO) .. ..o oot e i e
TUBE -valve tovalve (L-7) .. v i it e e
TUBE -valvetovalve (L-9) ... oo
TUBE -valve toOmoOtOr .« vt v ettt e e i e ieee e enas
CONNECTOR - straight, male .......... i

O RING L e e,
CONNECTOR - straight, male ...... T

O RING & ooms smme s smms ks &5 e e o oo e se e vomat s 7o
ELBOW - adjustable . . .......... P R Py s SR, |

"O"RING .o
CONNECTOR - straight, male

MO RING & s s DB\ ) [oE g B n T

“0"” RING-endcaps  ..... \\0 ................

OMRING st i ams ams eR B )
CONNECTOR - straight, male/female swiv@ ..........

95

REQ'D

N = e oed = e N = W= = e = e =

N = = =

May 1981







CASE 220, 222, 224 AND 444 COMPACT TRACTORS

L29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER

REF. PART NO.
1 C 25800
2 C 25815
3 221- 844
3 221- 843
4 113- 3
5 195- 521
6 131- 1180
7 C 25817
8 121 106
9 C 25370

10 13- 206

11 193- 68

12 195- 103

13 C 25822

14 R 30880

15 C 26090

16 13- 412

17 131- 165

18 195- 541

19 132- 318

20 C 16870

1 €
2 &
3 195-
4 C
5 A
6 C
7 s
8 83
9 B
10 113-
11 192-
12 @
13 A
14 C
15 ¢
16 c
17 c
18 ¢
19 H
20 131-
21 321
22 321-
22 321-
23 591
23 c
G
c

Printed in U.S.A.

DESCRIPTION

FRAME - mounting. ..........
COVER-geal ccuws ivsima inus
PLUG -0il 1/2" .. . i
PLUG-0il 3/8". ... . it
BOLT -1/4"-20x 3/4" hex. ...
WASHER -5/16".............
NUT-1/4"-20hex. ..........
SHIELD-PTO...............
BOLT-5/16""- 18 x 1/2", special
PULLEY - “V"” groove.........
BOLT-3/8"-16x3/4" .......
LOCK WASHER - special. ... ...
WASHER-3/8"..............
ARM -idler .................

BUSHING -sleeve .........
PULLEY -flatidler...........
BOLT-1/2""-13 x 1-3/4" hex
NUT - 1/2" lock, hex..........
WASHER-5/8"..............
PIN - cotter 5/32"" x 1" ........
SPRING - tension. . ...........

L29 SPINDLES, S

HOUSING - spindle

BEARING

RING - retaining

SPACER - bearing. ............
WASHER -spacer.............
SPINDLE -input .............
PULLEY -spindle.............
KEY - 3/16" square x 7/8"". . .. ..
NUT -3/4" - 16 lock, hex. ... ...
DECAL-"Case”..............
DECAL - “Warning” (English) . . .
DECAL - “Warning"' (French) ..
DECAL - drive belt (French) ...
DECAL - drive belt(English) . ...
BELT - drive (444, 446, 448) . ...

BELT - drive (210, 220, 222, 224)

e e e e e N e e e () e O OO N -

AND BELT °

..................................

e e el e e e e e e A N = NIN =000 = NN N =

April 1984

97




98 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. . NO.
10923 71 1 A 70112 55 21 c 13211 49 9
33686 71 4 A 70112 57 19 C 13241 49 5
36627 91 4 A 70112 57B 21 c 13241 51 5
36628 91 7 A 70185 45 8 C 13266 49 8
40035 1 20 A 70280 97 13 o 13266 51 7
40035 13 20 A 72077 27 3 C 13360 47 1
40035 15 20 A 72099 27 5 € 13385 49 6
40035 17 28 B 18323 97 9 C 13385 51 6
40035 19 28 B 52118 81 12 C 13605 41 23
40035 21 28 B 52144 49 15 C 13605 141 23
49485 29 24 B 52144 51 15 C 13716 41 6
A 7409 97 5 C 10314 45 2 C 14168 49 23
A 7623 79 35 C 10372 5 8 C 14168 51 23
A 7623 83 1 C 10372 23 13 C 14200 43 6
A 7623 95 15 C 10657 25 14 C 4201 43 7
A 7982 59 4 C 10678 25 3 14222 49 39
A 7982 59B 4 C 10810 97 15 14222 51 39
A 7982 59D 4 C 10836 69 29 @ 14223 49 37
A 15888 91 20 C 10898 85 14223 51 37
A 21075 55 15 c 11529 25 St 14304 69 7
A 21075 57 9 cC 11886 91 C 14399 17 26
A 24509 65 16 C 11887 9 6 c 14399 19 26
A 24509 67 16 C 11891 2 c 14399 21 26
A 25213 71 2 C 11892 14 Cs 14457 85 2
A 27251 65 25 C 11893 12 C 14459 85 5
A 27251 67 25 C 11895 1 9 C 14506 29 4
A 27365 17 39 C ol 1 13 C 14525 47 14
A 27365 19 39 C 41 5 C 14534 39 12
A 27365 93 c 61 2 C 14537 65 8
A 27891 91 25 C 3 79 12 C 14537 67 8
A 30064 45 10 12102 41 22 C 145563 65 17
A 30095 53 34 12102 41 22 C 14565 65 4
A 30338 81 13 @ 12110 45 5 C 14565 67 4
A 30881 41 10(C 12224 29 2 C 14568 83 2
A 30881 41 ZD) c 12551 49 25 c 14568 85 14
A 30971 79 C 12551 51 25 C 14644 49 24
A 30971 83 C 12552 49 26 C 14644 51 24
A 34046 71 ¢ 12552 51 26 C 14655 53 35

A 35690 57 8 C 12713 49 2 C 14655 61
A 37247 31 1 G 12713 51 2 C 14690 25 20
A 37247 61 1 C 12718 49 36 C 14692 83 9
A 37247 79 1 C 12718 51 36 C 14703 81 16
A 37047 91 26 C 12723 49 10 C 14709 81 17
A 39519 31 8 C 12725 49 21 c 14710 81 18

A 40855 71 3 C 12725 51 21 C 14712 81
A 41264 69 6 o 12975 41 9 C * 14715 81 8
A 50096 49 18 C 12975 41 10 C 14717 81 15

A 50096 51 18 C 12975 43 20 c 14722 81
A 50773 55 16 C 13106 41 7 6 14724 81 4
A 50773 578 16 C 13106 41 8 c 14725 81 14
A 55894 91 2 & 13106 43 Cc 14728 39 22
A 60273 59 1 C 13106 45 C 14729 35 17
A 60273 59B 1 C 13106 47 (6 14729 37 17
A 60273 59D 1 = 13106 79 C 14730 35 17
A 61683 s 3 € 13196 49 16 C 14730 37 17
A 62079 25 15 C 13196 51 16 C 14827 61 4
A 70062 45 1 C 13197 49 17 Cc 14828 61 7
A 70090 5 7 C 13197 51 17 C 14829 61 8




NUMERICAL INDEX 99

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 14830 61 9 C 16429 39 7 C 17732 79 33
C 14831 61 10 C 16444 39 15 C 17734 79 29
G 14836 61 15 C 16445 39 15 C 17859 87 ¥l
C 14837 61 5 C 16446 39 16 C 17860 87 3
C 14838 61 16 C 16447 39 16 C 17863 87 2
© 14872 83 1 C 16516 61 1 C 17898 53 25
c 14906 17 44 C 16516 97 14 ® 18014 43 2
C 14906 19 44 C 16581 87 1 C 18017 43 21
C 14906 21 44 C 16616 33 1 C 18092 61 15
c 14906 31 11 C 16687 53 24 C 18097 11 24
C 14953 17 38 C 16697 53 35 C 18097 13 24
C 14953 19 38 C 16697 61 C 18097 15 24
C 14970 79 34 C 16699 49 11 C 18097 17 34
C 14970 83 10 C 16699 51 11 C 8097 19 34
C 14976 81 3 C 16700 49 13 e 18097 21 34
C 14991 81 9 C 16700 51 13 @ 18098 29 14
5 15036 55 21 C 16744 49 3 @3 S 18099 29 30
c 15036 57B 21 C 16786 33 0 18101 11 18
C 15096 43 16 C 16793 53 Qg\o C 18110 61 10
C 15335 53 1 c 16794 53 e 18113 65 14
C 15515 33 C 16870 C 18113 67 14
C 15557 33 C 16945 C 18147 45 7
C 15564 47 C 17066 C, 18150 35 14
C 15718 33 o 17067 C 18153 35 8
c 16724 578 C 1715 G 18153 37 8
C 15724 57B G 17 C 18197 65 13
& 15726 53 C AT C 18197 67 13
C 15731 55 C C 18251 79 3
@ 15731 57B C \7 4 C 18274 25 5
C 15732 55 C 249 C 18274 25 16
C 15732 57B 17249 6 C 18281 89 1
C 15733 55 17250 47 7 c 18281 91 1
C 15733 57B 17250 79 7 c 18382 61 6
C 15734 55 @ 17281 47 3 C 18389 65 9
C 15734 5B (ON¥ C 17298 53 6 C 18389 67 9
C 15735 55 @‘ C 17298 57B 17 C 18417 91 24
C 15735 578 @ C 17300 57B 18 C 18711 43 12
C 15737 55 0 C 17433 59 8 C 18719 93

c 16737 57B 10 o 17433 59B 8 C 18720 93 2
c 15738 55 " o 17433 59D 8 6 18721 93 12
C 15738 578 1 C 17435 59 9 C 18733 35 5
C 15739 55 12 C 17435 59B 9 C 18733 37 5
G 15739 578 12 C 17435 59D 9 C 18742 61 6
- 15740 55 13 C 17438 59 17 C 18742 79 18
C 156740 57B 13 G 17438 59B 17 C 18777 41 2
C 16128 81 20 C 17438 59D 17 C 18779 41 3
C 16133 79 31 C 17438 59D 17 C 18793 29 3
B 16163 79 10 C 17443 59D 31 C 18797 53 21
G 16164 45 6 G 17443 59D 31 C 18808 79 1
C 16200 43 4 C 17444 59 19 C 18809 47 1
C 16339 49 22 C 17444 59B 19 C 18811 47 4
C 16361 35 27 e 17444 59D 19 C 18812 41 1
C 16361 37 27 c 17444 59D 19 C 18813 41 1
C 16362 35 9 C 17462 97 23 C 18814 17 43
54 16362 37 9 c 17636 87 4 C 18814 19 43
c 16373 35 11 G 17666 97 12 C 18814 21 43
C 16373 37 11 c 17717 29 1 C 18847 59B 35
C 16393 39 17 C 17718 29 2 C 18851 59




NUMERICAL INDEX

100

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 18851 598 C C 23538 97

C 18890 35 14 c c 23539 97

C 19025 61 8 C € 23600 93 10
C 19025 79 20 C C 23618 93 1
C 19037 61 C C 23624 33 19
C 19039 61 3 C e 23625 33 14
c 19040 61 2 c C 23627 33 18
C 19041 61 14 c G 23630 33 13
C 19104 79 32 ¢ C 23677 33 2
c 19207 578 9 e c 23707 85 15
€ 19207 57B 15 C C 23740 33 8
C 19212 61 17 C c 23858 23 1
C 19378 65 7 € C 23860 23 8
C 19417 39 6 C = 23860 2% 2
C 19422 91 5 C c 3879 93 14
C 19423 91 18 C 23883 45 16
C 19469 83 8 C 23888 89 8
C 19476 83 7 e 23899 45 14
o 19481 81 2 C 23909 45 10
c 19521 69 C c 23910 45 1
C 19661 79 1 € C 23962 89 9
C 19740 81 1 e e 24069 69 23
C 19740 81 1 C C 24070 57 7
C 19767 31 15 C Gia 24071 57 7
¢ 19867 31 12 e C 24098 43 18
C 20036 31 7 ¢ C 24135 71 10
c 20041 31 14 c C 24137 35 12
C 20053 31 20 C C 24137 37 12
C 20093 31 5 e C 24139 17 7
C 20455 57 15 e 5 35 2 | cC 24141 19 5
c 20456 57 1 @ 775 37 5 o p 24143 21 7
C 20460 57 4 @ 22819 5 12 | cC 24290 17 31
C 20461 57 5 : 22860 5 14 | C 24290 19 31
C 20462 57 5C) ) 22874 55 6 | C 24290 21 31
¢ 20464 57 12 ? C 22889 5 10 e 24301 65 24
C 21504 59 ¢ 22894 55 1 C 24301 67 24
= 21504 598 ¢ 22903 55 5 I € 24334 57 :
c 21505 59 C 22992 a1 13 | c 24408 25 1
¢ 21505 598 15 ¢ 22992 41 13 | C 24408 27

c 21505 59D 15 e 23002 65 11 C 24433 45 3
c 21506 59 22 c 23002 67 1 C 24435 45 1
¢ 21506 59B 22 C 23010 65 15 | € 24438 45 9
€ 21506 59D 22 C 23010 67 % | C 24447 81

C 21507 59 7 o 23012 69 2 | ¢ 24490 21 1
C 21507 59B 7 C 23033 33 11 C 24491 21 38
¢ 21507 59D 7 C 23049 25 1 c 24495 21 1
C 21508 59 24 C 23049 27 C 24652 27 3
C 21509 59 23 e 23126 29 % | C 24731 61

c 21510 59 25 C 23135 13 18 | C 24743 33 16
C 21511 59 C 23135 15 18 | C 24761 45 15
C 21511 59B c 23245 33 9 | c 24771 35 1
C 21518 61 & C 23326 53 19 | ¢c 24792 31 3
c 21518 79 15 5 23330 69 1 e 24795 45 22
C 21526 41 18 5 23337 89 5 | C 24796 45 22
c 21526 41 18 C 23407 93 9 | c 24800 65 21
C 21527 41 16 C 23527 25 12 | c 24800 67 21
C 21527 41 17 c 23527 35 3 | ¢C 24802 51 22
C 21529 41 21 C 23527 37 3 | c 24803 51 4




NUMERICAL INDEX 101

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 24804 51 3 C 25207 55 17 c 25810 97 17
C 24813 65 6 C 25207 57 16 G 25813 97 18
C 24813 67 6 C 25208 53 6 C 25814 97 7
c 24814 65 5 C 25208 55 17 C 25815 97 2
& 24814 67 5 C 25237 53 16 c 25817 97 7
C 24815 65 2 C 25254 49 38 C 25822 97 13
C 24815 67 2 C 25254 51 38 C 25828 97 6
C 24816 65 3 C 25258 49 40 C 25855 41 24
C 24816 67 3 C 25258 51 40 c 25856 41 24
C 24818 53 15 C 25297 39 16 C 25857 41 25
C 24820 35 21 C 25298 39 16 C 25857 41 25
c 24820 37 21 C 25303 39 15 c 26021 45 7
C 24821 35 20 C 25304 39 15 € 26028 39 23
C 24821 37 20 o 25305 45 2 € 6029 39 24
C 24822 35 25 C 25306 45 2 C 058 5 13
&2 24822 37 25 C 25307 35 1 26062 5 9
C 24827 53 20 C 25317 37 14 26063 5

C 24843 51 C 25318 37 @ 26066 39 1
C 24851 25 8 C 25333 53 \ 3 26090 97 15
G 24861 55 3 | C 25334 53 2N C 26098 55 3
o 24861 578 3 C 25338 17 @ ¢ 26181 93 11
C 24862 55 C 25338 % C 26182 53 23
C 24863 55 e 25338 C 26185 79 24
€ 24864 55 C 25338 33 Gl 26188 79 25
C 24865 55 C 25338 31 C 26190 15 15
C 24872 31 3 C 2534 N C 26205 41 2
C 24879 25 6 C 25 3 C 26206 41 3
63 24880 63 C 8 C 26214 39 8
C 24884 7 21 C 9 C 26215 39 8
C 24884 7 44 C 4 C 26264 31 25
C 24884 9 21 C 369 3 C 26265 31 24
€ 24886 63 19 @ 25370 9 C 26266 31 13
C 24887 23 9 @ 25371 9 € 26266 31 26
C 24887 25 13 @ 25382 8 C 26266 91 97
C 24889 63 /Q): 25390 8 C 26278 53 7
C 24889 65 O > C 25391 93 16 C 26278 57B 1
C 24889 67 1 C 25392 93 14 9% 26282 15 6
C 24890 63 C 25486 65 32 C 26283 15 15
C 24891 63 11 e 25486 67 7 C 26284 15 15
c 24892 63 16 C 25541 97 16 € 26285 15 15
C 24896 65 30 C 25556 55 8 c 26325 43 2
C 24898 65 1 C 25563 67 30 C 26326 43 4
c 24990 95 2 C 25564 67 1 C 26346 33 24
C 24991 95 3 C 25572 95 1 e 26353 33 7
C 24992 95 2 C 25574 95 2 C 26361 13 15
C 24993 95 3 c 25595 61 4 C 26381 45 )
c 24994 95 4 C 25595 79 16 C 26382 59B 32
6 24995 95 1 C 25603 29 1 C 26421 11 25
C 25013 31 22 C 25605 29 3 G 26421 13 25
C 25020 29 2 C 25787 43 23 C 26421 15 25
G 25022 45 4 C 25788 43 22 C 26421 17 36
C 25043 7 25 (o 25789 85 5 C 26421 19 36
C 25043 7 48 € 25791 95 3 C 26421 21 36
€ 25043 9 25 C 25792 95 4 C 26422 27 10
€ 25054 15 2 C 25800 97 1 C 26506 37 25
C 25177 49 45 C 25806 97 1 C 26509 11 6
C 25177 51 9 € 25807 97 2 C 26510 11 15
C 25207 53 6 C 25808 97 4 C 26511 11 15




NUMERICAL INDEX

102
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. ] NO. NO. NO. NO. NO. NO. NO.
C 26512 11 15 D 86557 59D 14 KO 231032 9 5
C 26513 11 15 D 86558 59 13 KO 231032 73 2
C 26514 13 6 D 86558 598 13 KO 231281 65 22
G 26515 13 15 D - 86558 59D 13 KO 231281 67 22
C 26516 13 15 D 86559 59 12 KO 235003 11 11
¢ 26517 13 15 D 86559 598 12 KO 235003 13 11
c 26518 23 7 D 86559 59D 12 KO 235003 15 11
C 26518 71 6 D 86560 59 18 KO 235004 1" 7
C 26663 59 26 D 86560 59B 18 KO 235004 13 7
C 26663 598 26 D 86560 59D 18 KO 235004 15 7
C 26663 59D 26 E 78369 29 36 KO 235007-S 7 17
G 26664 59 29 F 7232 51 8 KO 235007-S 7 40
&2 26664 59B 29 F 9883 57 1 KO 235007-S 9 17
c 26664 59D 24 F 9883 57B 1 007-S 17 10
C 26665 59 28 F 19892 27 16 5007-S 19 10
C 26665 59B 28 F 53109 55 2 235007-S 21 10
C 26665 59D 23 F 53109 57B 2 « 235008 7 15
C 26666 59 30 F 62023 93 235008 7 38
C 26666 59B 30 F 62075 29 ¢ KO 235010 7 19
c 26666 59D 25 H 26492 11 KO 235010 7 42
G 26667 59B 33 H 26492 13 KO 235011 7 18
C 26668 59 1 H 26492 % 21 KO 235011 7 4
C 26668 598 11 H 26492 5 KO 235011 9 18
C 26668 59D 11 H 35592 12 KO 235026 17 16
C 26703 5 5 H 43034 16 KO 235025 19 16
¢ 26938 37 1 H 89 7 2 KO 235025 21 16
c 26940 37 1 H 7t SRR KO 235025 23 3
C 26985 25 1 H 57 5 KO 235026 17 17
C 27215 59D H 0 578 5 KO 235026 19 17
¢ 27217 79 26 325 31 28 KO 235047 7 9
C 27217 59D 02416 91 5 KO 235047 9 9
e 27219 59D 29 218347 57 7 KO 235048 7 6
o 27219 59D 29 218347 57B 7 KO 235048 9 6
C 27274 29 @@ 218354 57 10 KO 235048 23 1
(o 27276 27 4 H 218354 57B 10 KO 235053 7 27
C 27278 27 H 218362 57 8 KO 235053 7 50
C 27279 17 H 218362 57B 8 KO 235053 9 28
C 27279 19 21 H 233346 13 23 KO 235057 23 14
€ 27279 21 24 H 233346 1 23 KO 235070 17 29
¢ 27440 71 11 H 233346 15 23 KO 235070 19 29
& 27509 65 31 H 233346 97 19 KO 235070 21 29
C 27509 67 10 H 315176 5 15 KO 235070 23 5
¢ 27755 45 8 H 755413 57 14 KO 235084 29 19
D 22988 29 4 H 755413 57B 14 KO 235085 29 18
D 31945 49 4 KO 200380 27 1 KO 235086 29 17
D 39712 91 20 KO 200383 97 4 KO 235117 7 8
D 55911 53 14 KO 230011 7 20 KO 235117 9 8
D 58188 57 11 KO 230011 7 43 KO 235118 7 7
D 58189 57 14 KO 230020 9 20 KO 235118 9 7
D 58196 57 9 KO 230170 7 16 KO 2351285 17 1
D 59705 39 9 KO 230170 7 39 KO  235125-5 19 11
D 60857 61 13 KO 230170 9 16 KO  235125-S 29 29
D 70115 71 1 KO 230170 17 9 KO 235168 9 19
D 71234 61 11 KO 230170 19 9 KO 235277 29 23
D 71235 61 12 KO 230170 21 9 KO 235287 " 2
D 72853 61 8 KO 230722 65 27 KO 235288 1" 16
D 86557 59 14 KO 230722 67 27 KO 235289 1 16
D 86557 598 14 KO 231032 7 5 KO 235290 1 16




NUMERICAL INDEX ) 103

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 235353 17 20 KO 275067 9 27 vV 34427 67 20
KO 235353 19 20 KO 275143 7 4 \Y; 34433 65 26
KO 235353 21 20 KO 275143 9 4 \Y; 34433 67 = 26
KO 235353 23 4 KO 275144 7 11 V 34435 65 23
KO 235448 27 9 KO 275144 9 1 v 34435 67 23
KO 235476 29 25 KO. 275144 23 12 Vv 35060 71 5
KO 235496 29 12 | KO 275182 71 4

KO 235582 9 15 KO 275220 7 3 HARDWARE CODE NUMBERS
KO 235631 7 10 KO 275220 9 3

KO 235631 9 10 KO 275231 27 5

KO 235652 25 5 KO 275341 5 6 22- 58 69 25
KO 235748 17 42 KO 275341 23 10 29 844 85 13
KO 235748 19 42 KO 275341 25 1 25- 108 87 6
KO 235748 21 42 KO 275690 29 15 28 662 61 16
KO 235757 17 29 KOA 235139 1 10 680 49 34
KO 235757 19 29 KOA 236919 29 34 680 51 34
KO 235757 21 29 KOA 237344 13 10 <:° 18 17 13
KO 235757 23 5 KOA 237344 15 T- 18 19 13
KO 235826 7 14 KOA 237559 29 by 41- 18 21 13
KO 235826 7 37 KOA 237653 29 61- 512 5 7
KO 235889 13 2 KOB 235949 13 62- 616 53 3
KO 235890 13 16 KOB 236364 1 % 71- 410 91 6
KO 235891 13 16 | KOD 235327 & 2 | 7 412 25 9
KO 235892 13 16 KOD 235327 @ 45 75 48 91 1
KO 236675 17 4 KOD 235327 22 83- 55 55 20
KO 236676 25 9 L 321 a1 19 83- 55 57 20
KO 236763 15 2 L S 5 18 83- 55 57B 20
KO 236764 15 16 0 33 15 83- 68 97 8
KO 236765 15 16 R \ 11 19 92- 6 1 12
KO 236766 15 16 R Q 5087 13 19 92- 6 13 12
KO 237064 21 6 6287 15 19 92- 6 15 12
KO 237064 23 6 16287 17 27 92- 6 17 15
KO 237277 17 48 >@ 16287 19 27 92- 6 19 15
KO 237277 19 49 (C 16287 21 27 92- 6 19 48
KO 237277 21 )R 30880 97 14 92- 6 21 15
KO 237421 5 C T 40189 91 21 111- 5 29 5
KO 237423 5 Vv 34346 7 28 T11= 108 69 18
KO 237520 25 \Y} 34346 7 51 111- 139 69 12
KO 237658 17 5 v 34348 9 26 111- 202 69 17
KO 237658 19 5 \Y} 34381 63 2 111- 256 5 4
KO 237658 21 5 \Y; 34382 63 9 111- 371 87 5
KO 237658 23 15 \Y; 34383 63 6 111- 521 77 4
KO 237670 19 4 \Y; 34384 63 4 111- 525 77 4
KO 237670 21 4 \V} 34386 63 12 113- 1 17 19
KO 237672 9 14 \Y; 34387 63 13 113- 1 19 19
KO 237677 25 4 | v 34388 63 15 113- 1 21 19
KO 237895 5 1 \Y; 34391 63 17 113- 1 25 3
KO 270158 17 2 Vv 34392 63 3 113- 1 35 22
KO 270158 19 2 \Y; 34416 29 31 113 1 37 22
KO 270158 21 2 \Y; 34418 17 12 113- 1 49 20
KO 270889 17 3 \Y} 34418 19 12 113- 1 55 4
KO 270889 19 3 \Y; 34418 29 27 113- 1 69 9
KO 270889 21 3 Vv 34421 29 35 113- 2 25 7
KO 275066 7 26 \Y; 34421 71 3 113- 2 93 17
KO 275066 7 49 v 34427 17 32 113- 3 69 26
KO 275066 9 27 \Y} 34427 19 32 113- 3 91 10
KO 275067 7 26 \Y 34427 21 32 113 3 97 4
KO 275067 7 49 \Y; 34427 65 20 113- 5 57 13




104

NUMERICAL INDEX
PART PAGE REF. PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. )
13- 12 93 4 29 7 131- 1181 79 9
113- 15 93 4 29 20 131- 1181 79 22
13- 17 29 9 69 15 131- 1182 77 2
113- 17 69 28 29 " 131- 1182 77 2
13- 102 43 1 .35 24 131- 1308 45 5
13- 103 25 7 37 24 131- 1318 35 6
113- 103 89 11 69 1 131- 1318 37 6
13- 107 19 33 5 6 131- 1331 97 20
13- 111 55 14 5 16 132- 5 91 3
113- m 57B 14 69 19 132- 26 61 10
113- 113 35 15 17 47 132- 26 79 13
113- 113 37 16 19 47 132- 46 35 10
13- 118 39 4 21 47 132- 46 37 10
113- 118 55 2 43 26 1 91 31 9
113- 118 81 10 " 10 - 91 81 6
113- 122 39 11 87 7 306 85 12
13- 206 43 13 71 13 - 310 31 10
13- 206 53 2 85 10 :»1 32- 310 45 18
13- 206 89 %@ 132- 310 79 4
113- 206 97 132- 310 79 5
113- 206 97 132- 310 81 4
13- 207 17 132- 31 41 8
113- 207 21 132- 31 41 9
13- 207 31 132- 318 97 19
113- 207 33 132- 321 45 21
113- 207 47 132- 361 79 b
13- 207 79 138- 59 81 19
113- 207 79 138- 63 31 27
13- 207 87 138- 96 31 6
13- 209 17 138- 99 41 4
13- 209 19 138- 99 41 4
13- 209 21 138- 143 43 28
13- 209 71 138- 308 81 5
113- 219 29 138- 319 35 13
113- 241 43 138- 319 37 13
113- 410 85 138- 319 49 42
113- 412 97 138- 319 51 42
113- 417 81 138- 2054 47 10
13- 417 85 138- 2072 61 "
113- 417 87 138- 2073 45 3
113- 417 95 141- 54 45 20
13- 424 35 151- 544 29 5
113- 424 37 164- 40 33 4
113- 424 39 164- 42 47 5
13- 424 47 164- 50 29 9
113- 424 49 166- 32 57 15
113- 424 51 166- 32 57B 15
13- 425 83 166- 86 49 43
13- 427 39 166- 86 53 36
13- 441 39 169- 88 91 17
113- 2262 45 169- 114 59 20
121- 21 51 169- 114 59B 20
121- 106 39 169- 114 59D 20
121- 106 97 169- 114 59D 20
126- 16 43 173- 38 91 6
126- 128 49 173- 96 21 21
126- 128 51 173- 224 71 8
129- 13 69 177- 94 5 8




NUMERICAL INDEX

105

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO.  NO. NO. NO.
182- 10 69 20 193- 28 25 10 21- 7 59B 16
182- 246 53 30 193- 29 69 27 211- 7 59D 30
182- 541 17 25 193- 56 29 8 211- 7 59D 30
182- 541 19 25 193- 57 35 26 211- 9 59 6
182- 541 21 35 193- 57 37 26 911~ 9 59B 6
187- 408 71 7 193- 57 69 10 211- 9 59D 6
187- 1252 55 9 193- 68 97 11 RE 11 91 23
187- 1334 69 4 193- 76 33 5 211- 103 91 15
187 1844 69 24 193- 90 71 9 N1- 306 57 13
187- 1908 69 30 193- 99 17 24 N1: 306 57B 13
187- 1910 41 11 193- 99 19 24 213- 41 45 19
187- 1910 41 12 193- 99 21 17 214- 252 25 4
192- 13 69 22 193- 99 21 22 214- 254 53 13
192- 18 29 6 193- 99 69 16 21 254 93 13
192- 19 7 2 | 193 524 59B 34 272 5 11
192- 19 9 2 193- 543 71 6 292 25 21
192- 19 17 18 195- 103 97 12 P 445 93 7
192- 19 19 18 195- 104 31 8- 457 89 2
192- 19 21 18 195- 104 79 5 218- 485 93 6
192- 19 25 2 195- 102 91 218- 494 89 3
192- 19 25 8 195- 137 31 218- 927 89 4
192- 19 29 13 195- 137 4 @Q)) 218- 5006 53 22
192- 19 35 23 195- 518 10 | 218 5006 95 8
192- 19 37 23 195- 521 12 218- 5006 95 10
192- 19 49 19 195- 521 9 | 218 5006 95 12
192- 19 51 19 195- 5 79 17 218 5007 53 9
192- 19 55 7 195- O 28 12 218- 5007 53 27
192- 19 69 13 195- 97 5 218- 5007 53 33
192- 19 91 1 195- \6 59B 31 218- 5007 95 6
192- 20 5 5 | 195 @ 21 59D 28 | 218 5007 95 14
192- 20 25 6 196- 521 59D 28 218- 5056 79 27
192- 20 35 16 525 39 18 218- 5062 53 32
192- 20 37 16 4 525 87 9 218- 5062 95 b
192- 20 39 s (¢ = 533 3f 23 | 218 5086 53 8
192- 20 43 @195— 533 45 17 218- 5066 95 7
192- 20 89 ON 195 £33 77 3 218- 5107 53 26
192- 21 29 195- 533 77 3 218- 5117 95 9
192- 21 33 195- 533 79 14 218- 5232 89 10
192- 21 43 14 195- 533 87 5 218- 5251 95 13
192- 21 53 4 195- 5333 91 4 218- 5291 83 5
192- 21 63 20 195- 541 43 29 218- 5404 95 "
192- 21 71 9 195- 541 81 7 218- 5479 83 13
192- 21 87 8 195- 541 85 3 219- 17 41 20
192- 21 89 7 195- 541 97 18 219- 17 4 20
192- 21 97 11 195- 545 85 11 219- 403 45 4
192- 23 35 18 195- 2021 43 9 219- 404 41 6
192- 23 37 18 195- 2029 43 24 219- 404 41 7
192- 23 39 5 195- 2069 31 21 219- 404 43 19
192- 23 4 14 195- 2069 43 15 219- 404 47 2
192- 23 41 14 195- 2131 97 3 219- 404 79 2
192- 23 47 2 195- 2175 39 10 219- 405 81 2
192- 23 49 44 205- 27 17 30 221- 841 59 21
192- 23 51 44 205- 27 19 30 221- 841 598 21
192- 23 71 12 205- 27 21 30 221- 841 59D 21
192- 23 85 7 211- 5 598 36 21- 843 97 3
192- 23 87 7 211- 5 59D 16 221- 844 49 7
192- 404 5 17 211- e 59 16 221- 844 51 10
193- 6 5 9 211- 7 91 9 221- 844 97 3




NUMERICAL INDEX

106
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
221- 849 57 10
221- 1139 83 1
21- 1375 83 2
221- 1412 17 45
221- 1412 19 45
221- 1412 21 45
221- 1842 91 19
221- 1843 51 10
223- 20 65 28
293- 20 67 28
321- 18 73 2
321- 18 75 2
321- 1788 73 5
321- 1788 75 5
321- 1834 63
321- 2677 73 1
321 3585 73 4 s
321- 3585 75 4 (( )
321 3710 97 2
321- 4147 73 14 \ 9
321- 4150 73 15 @

321- 4151 73 16

321- 4152 73 17

321- 4155 73 12 .
321- 4156 73 13

321- 4162 73 8

21- 4163 73 9 S
321- 4164 73 10 x
321 4165 73 1

321- 4693 73 5

321- 4693 75 5

321- 4697 73 6 @
321- 4699 93 @
321- 4728 73

321- 4728 75 QD

?1- 4734 73

321- 4734 75 @

321- 4745 97 3

21- 4764 73 3

321- 4764 75 3

321- 4767 73 3

321- 4767 75 3

321- 5040 75 14

321- 5097 75 1

321- 5100 75 12

321 5101 i 13

321- 5103 75 8

321- 5104 75 9

321- 5105 75 10

321- 5106 75 11

21- 6324 73 7

321 6324 75 7

321- 6379 97 21

321- 6647 97 2

353- 406 35 7

353- 406 37 7

353- 462 31 4

—



T e = ) P L e e - s s
= - P @ . o |
L T
, i x
Bac 4
- | |
e
3o
|
i
*
\
, &
; 7% i
AT
i
.

AR - eyt

P e S




